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Competences and guarantees

AT4 wireless is a testing laboratory accreditedtlisy National Accreditation Body (ENAC -Entidad Nawal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 147.

AT4 wireless is a laboratory with a measuremenitifaéin compliance with the requirements of Seati.948 of the
FCC rules and has been added to the list of feslivhose measurements data will be accepted ijuct@an with
applications for Certification under Parts 15 oraf8e Commission's Rules. Registration Numbe@267.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datasented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repadititiis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maimémce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persi@n of AT4 wireless.

General conditions

1. This report is only referred to the item thas$ hadergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
49985B/001 Mobile terminal MDT-500-2 NYMA-29 201618
49985B/008 Power supply cable 300-00066 2016-07-18
49985B/025 Antenna 9525 800 41021 2016-07-29

1. Sample S/01 has undergone the test(s).
All tests indicated in appendix A.

Test sample description
The test sample consists of a Digital Mobile terhfior TETRA, Tl D-LMR and P25.

Identification of the client
TELTRONIC, S.A.U.
Poligono Malpica, Calle F-Oeste (50016). Zaragd2RA(N).

Testing period
The performed test started 2616-07-19%nd finished 0r2016-09-20.

The tests have been performed\atl wireless.

Environmental conditions

In the control chamber, the following limits weretexceeded during the test:

Temperature Min. :_15 <
Max. = 35 °C
Relative humidity mg.:j?oso&
Shielding effectiveness > 100 dB
Electric insulation >101Q
Reference resistance to earth <1Q
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In the semianechoic chamber, the following limierg/not exceeded during the test.

Temperature Min. = 15 °C
P Max. = 35 °C
. - Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

Normal site attenuation (NSA)

Field homogeneity

In the chamber for conducted measurements, thesfolt limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation >10kKQ
Reference resistance to earth <1Q

Remarks and comments

1: Used instrumentation.

Conducted Measurements

Last Cal. date  Cal. due date

1. Spectrum analyser Agilent PSA E4440A 2015/10 70

2. Climatic chamber HERAEUS VM 04/35 2016/03 2083/0
3. DC power supply R&S NGPE 40/40 2014/11 2017/11
4, Radiocommunication analyzer HP 8920A 2014/01 701

5. Wideband Power sensor R&S NRP-Z81 2016/04 8/

Report No: (NIE)
49985RRF.001 Page 5 of 130 2016-09-20



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.c

WiReELESS

om - C.I.LF. A29 507 456 a DEKRA company

Radiated Measurements

Last Cal. date  Cal. due date
Semianechoic Absorber Lined Chamber ETS FACT3

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03  2017/03
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4 SCHWARZBECK BBHA 9120 D 2013711 2016/11
5. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
6. EMI Test Receiver R&S ESU 26 2015/11 2017/11
RF pre-amplifier 10 MHz-6 GHz SCHWARZBECK
7. BBV9743 2015/09 2016/09
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA
8. 0118-1M 2016/02 2018/02
2: This information has been provided by the agppiic
Testing verdicts
[N o) =T o] o] 1 ToF=1 o] L= PSR : N/A
PaASS ... : P
FAIL e e : F
NOt MEASUIE .....eevieiiiiiiiiiee et : N/M
FCC PART 90 PARAGRAPH VERDICT
NA| P | F [NM
q Rl 2
Clause 90.207, 90.535: Modulation characteristics NM
Clause 90.209, 90.531: Occupied Bandwidth P
Clause 90.205, 90.541, 90.635: RF output power P
Clause 90.210, 90.691: Emission mask P
Clause 90.221, 90.543: Adjacent channel power P
Clause 90.213, 90.539: Frequency stability P
Clause 90.210, 90.221, 90.543, 90.691: Spurioussams at antenna terminals P
Clause 90.210, 90.221, 90.543, 90.691: Radiatedsamns P
2: see point “Remarks and comments”.
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Appendix A — Test results
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TEST CONDITIONS

Power supply (V):
Vnom =13.6 Vdc

VmaX: 15.6 Vdc

D DEKRA

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from external powupply
Type of antenna = external connectable antenna

Rated RF Output Power:
- Mode P25 C4FM (8.1 kHz bandwidth): 45 dBm (31.62 W)

- Mode TETRA (22 kHz bandwidth): 37.5 dBm (5.62 W)
- Mode Tl D-LMR (20 kHz bandwidth): 37.5 dBm (5.62 W)

TEST FREQUENCIES:

Highest channel

769-775 MHz | 799-805 MHz | 809-824 MHz 854-869 MHz
band band band band
Lowest channel 769.0125 MHz 799.0125 MHZz809.0125 MHz 854.0125 MHz
Middle channel 772.0125 MHg  802.0125 MKz 816.5MHZ 861.5 MHz
774.9875 MHz 804.9875 MH223.9875 MHz 868.9875 MHz
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CONDUCTED MEASUREMENTS

The equipment under test (EUT) was set up in dddderoom and it is connected to the spectrum aealyr
power meter through a calibrated attenuator.

Spectrum analyser or Power
EUT Attenuator meter

For frequency stability test the EUT was placeddi@s climatic chamber and connected to a frequematgr
using a low loss cable. A external DC power supydg connected to the EUT for voltage variation. test

Temperature Chamber

EUT

Antenna

Conector @ » Attenuator »| Frequency meter
(optional)

Report No: (NIE)
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RADIATED MEASUREMENTS
The equipment under test was scanned for spurioiss®ns in the frequency range 30 to 10000 MHz.

All radiated tests were performed in a semi-aneclbiamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1608z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-10 GH@Hz-18 GHz Double ridge horn antenna).

For radiated emissions in the range 1 GHz-10 GHz ith performed at a distance closer than the speci
distance, an inverse proportionality factor of 28 per decade is used to normalize the measuredfadiata
determining compliance. The sample is preparedhsd fransmits continuously when the batteries are
connected

The equipment under test was set up on a non-ctimdytatform and the situation and orientation wased

to find the maximum radiated emission. It was atsated 360° and the antenna height was varied froord
meters to find the maximum radiated emission.

Measurements were made in both horizontal andce¢pianes of polarization.

Radiated measurements setup f < 1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
1<
AntennaMast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Report No: (NIE)
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Radiated measurements setup f > 1 GHz

VWWWWWAWWWWWWWWWAWWAWY

Preamplifier Horn antenna

EUT

x 2 B
1 m distance

Shielded control room for
Spectrum :
radiated measurements
analyser
Report No: (NIE)
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Modulation Characteristics

SPECIFICATION
FCC §2.1047 and 890.207

(a) Voice modulated communication equipment. A euwy equivalent data showing the frequency respohtee

audio modulating circuit over a range of 100 to ®®{z shall be submitted. For equipment requiretidee an
audio low-pass filter, a curve showing the freqyerasponse of the filter, or of all circuitry inBéal between the
modulation limiter and the modulated stage shaBugamitted.

(b) Equipment which employs modulation limiting. @urve or family of curves showing the percentage of
modulation versus the modulation input voltage Idhalsupplied. The information submitted shall bffisient to
show modulation limiting capability throughout thenge of modulating frequencies and input modulasiignal
levels employed.

(c) Single sideband and independent sideband edejptone transmitters which employ a device owdito limit

peak envelope power. A curve showing the peak epeepower output versus the modulation input veltsigall
be supplied. The modulating signals shall be tineesia frequency as specified in paragraph (c) 211949 for the
occupied bandwidth tests.

(d) Other types of equipment. A curve or equivatiaits which shows that the equipment will meetntioglulation
requirements of the rules under which the equiprisett be licensed.

RESULTS(The following information has been provided bg #pplicant)

TRANSMITTER LOW PASS FILTER P25:

The modulation used is Continuous 4 Level Frequekiodulation (C4FM), with a modulation rate of 4.8
ksymbols/sec (9.6 kbits/sec).

The access scheme is Carrier Sense Multiple AGGSIA).

The low pass filter used for pulse shaping in tla@gmitter is a cascade of a Nyquist Raised Cdsiter (RC)
followed by a Shaping Filter (SF). This is followbd an FM modulator with an FSK deviation of 1800Hz

The theoretical frequency response of the RC filedfined by the P25 standard (TIA-102.BAAA) is:

H(f) = 1for [f| < 1920 Hz
H(f)=0.5+0.5cos (2 71f/1920) for 1920 Hz < |f | < 2880 Hz
H(f) = ofor |f| > 2880 Hz

The theoretical frequency response of the SF is :

[P(f)] =(pf/4800)/sin(pf/4800) for |f| <2880 Hz

The following graph shows the combined transfecfiom of the aforementioned filters.

Report No: (NIE)
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MDT-500-2 Transmitter low pass filter for C4FM modulation:

P25 Combined RC and SF Magnitude Response (dB)
10 T T T T T

o
10 -

20

T
] i

N o

\

Maagnitude (dB)

Frequency (kHz)

TRANSMITTER LOW PASS FILTER TETRA and Tl D-LMR:

The modulation used is p/4-shifted Differential @uaary Phase Shift Keying (p/4-DQPSK), with a matlan
rate of 18 ksymbols/sec (36 kbits/sec).

The access scheme is TDMA with 4 physical chanpeiarrier.
A root-raised-cosine filter (RRC) is used as traitigmg and receiving filter in this digital commugaition system to
perform matched filtering. The combined responssuzh two filters is that of the raised-cosineefiltThe raised-

cosine filter is a frequently used filter for pulsieaping in digital modulation, known for its abjlito minimize
intersymbol interference (1SI).

The theoretical frequency response of the RRQ filefined by the TETRA standard is:

G(f)=1for fi| < (L —a)/ 2T

6(f) = JO.B(l—sin (w)) for (1- a)/2T < [f |<(1+ a)/2T

G(f) =0for [f| > (1 +a)/ 2T

where T is the symbol period, and a is the rollfatftor.

The following two graphs show the transfer functmithe aforementioned filter when the modulatienTi D-
LMR (a = 0.2) and TETRA({ = 0.35), respectively.

Report No: (NIE)
49985RRF.001 Page 14 of 130 2016-09-20



AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, “9) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

MDT-500-2 Transmitter low pass filter for TI D-LMR modulation:

Alpha=0.2 Magnitude Response (dE)

a0 + .
B0 - .

80 r 1

Magnitude (dB)

140 -

180 L L L L 1 L L 1 L L
o 10 20 30 40 50 B0 70 B0 90 100

Frequency (kHz)

MDT-500-2 Transmitter low pass filter for TETRA modulation:

Alpha=0.35 Magnitude Response (dE)

ELE S _
an | -
60 | .
80| _

100

Magnitude (dB)

120

140
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180 L L L L L . . L L L
o 10 20 £l 40 S0 e 0 a0 £ 100
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AUDIO LOW PASS FILTER (All modulations):

The modulation is limited by the data charactersséind its filters.

In the previous section the phase and quadratuecbes (I and Q) are filtered with a root-raisedim® filter
(RRC) with a symbol rate of 18 ksymbols/sec.

Then, the signal is/4-DQPSK modulated (see the plots before).

The signal processing is carried out using a Tl BRWAIC3106 codec which contains the following loasp
filter.

MDT-500-2 Audio low pass filter:

Audio Filter Frequency Response
5 T T T T T

B

i | 1 i I i |
500 1000 1500 2000 2500 3000 3500 4000
Frequency (Hz)
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Occupied Bandwidth

SPECIFICATION
FCC §2.1049, §90.209, §90.531.
Band plan for the 758-775 MHz and 788-805 MHz bands

D DEKRA

Subject to compliance with the spectrum usageieffay requirements set forth in §90.535, two or foantiguous
narrowband (6.25 kHz) channels may be used in amattibn as 12.5 kHz or 25 kHz channels, respectively

809-824 MHz and 854-869 MHz bands.

Frequency band (MHz)| Channel spacing (kHg)  Autheatibandwidth (kHz)

809-824/854-869 25 20

Note: Operations using equipment designed to opevith a 25 kHz channel bandwidth may be authorigetb a
22 kHz bandwidth if the equipment meets the Adja€drannel Power limits of § 90.221.

METHOD

The EUT was configured to transmit a modulatedieasignal. The 99% occupied bandwidth and the dB6
bandwidths were measured directly using the bailtandwidth measuring option of spectrum analyg&dBA.

The occupied Bandwidth was measured according ot go2 of Guidance 971168 D01 Power Meas License

Digital Systems v02r02.

RESULTS (see next plots)

P25 C4FM 8.1 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)

Lowest 8.0181 10.4710

Highest 8.0258 10.4820
Measurement uncertainty (kHz) <+0.08

P25 C4FM 8.1 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kHZ7 -26 dBc bandwidth (kHz)

Lowest 8.0049 10.0610

Highest 8.0350 10.0590
Measurement uncertainty (kHz) <+0.08
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TI D-LMR 20 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 19.4214 22.3870
Highest 19.4292 22.3950

Measurement uncertainty (kHz)

<+0.17

TI D-LMR 20 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4324 22.3730
Highest 19.4324 22.3730

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.0868 24.0920
Highest 21.1211 24.1090

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.799-805 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 21.0765 24.0970
Highest 21.0420 24.0930

Measurement uncertainty (kHz)

<+0.17
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T1 D-LMR 20 kHz. 809-824 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4259 22.3870
Middle 19.4346 22.4080
Highest 19.4319 22.3890

Measurement uncertainty (kHz)

<+0.17

T1 D-LMR 20 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4436 22.4110
Middle 19.4239 22.3890
Highest 19.4430 22.3860

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 809-824 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.1080 24.0990
Middle 21.1017 24.0970
Highest 21.1003 24.0830

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.0950 24.0830
Middle 21.0918 24.0870
Highest 21.1072 24.1070

Measurement uncertainty (kHz)

<+0.17
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

AT4@

WiReELESS
a DEKRA company

D DEKRA

W Agilent

Ref 45 dBm

#Atten 30 4B

#Pegk

K
e

yd

",

wv 'rth Ll

‘v"’w

LogAw

M1 52

Center 769.812 568 MHz

#Res BW 180 Hz

Occupied Bandwidth
8.0181 kHz

Transmit Freq Error

® dB Bandwuidth

129.372 Hz
18.471 kHz

#VBK 1 kHz

Span 28 kHz
Sweep 293.8 ms (1OBE pts)

Occ BH % Pwr

93.08 7

x dB -26.80 dB

Highest Channel

# Agilent

Ref 45 dBm

#Atten 30 dB

#Pealk

e WUW\M
1,

o

7,

o

A,

Tt

v

LAy

Ml 52

Center 774.987 508 MHz

#Res BH 186 Hz

Occupied Bandwidth
8.0258 kHz

Transmit Freq Error

¥ dB Bandwidth

118.920 Hz
18.482 kHz

#YBH 1 kHz

Span 28 kHz
Swesp 293.8 ms (1000 pts)

Occ BH % Pwr

99.00 ¥

x dB -26.00 dB
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P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

2 Agilent

AT-

a DEKRA company

Ref 45 dBm #Htten 30 dB

NC,

WiReELESS

D DEKRA

#Peak

Log
14

J\.rr"Hr"'*-'I

M‘WWMWM

dB/ P

0ffst S

38
dB (i

onrd?

sy g

:

LaRw

Ml 352

Center 799,612 560 MHz
#Res BH 166 Hz

Occupied Bandwidth
8.0049 kHz

Transmit Freq Error 155814 Hz
% dB Bandwidth 19861 kHz

#YBW 1 kHz

Span 28 kHz

Sweepn 2938 ms (1000 prs)

Occ BH £ Pwr
% dB

99,00 ¥
-26.88 dB

Highest Channel

# Agilent

Ref 45 dBm #Htten 38 dB

#Peaak

P

A

"

ol

.

pe e AT

iy

LgAwy

M1 352

Center 804,957 506 MHz
#Res BW 180 Hz

Occupied Bandwidth
8.0350 kHz

Transmit Freq Error 144.845 Hz
¥ B Bandwidth 10.859 kHz

#/BW 1 kHz

Span 28 kHz

Sweep 293.8 ms (1008 pts)

Occ BH % Pwr
% dB

99.00 %
-26.00 dB
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
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TI D-LMR 20 kHz. 769-775 MHz band.

Lowest Channel

Ref 35 dBm #Atten 20 dB
#Peak
Log sqfﬁf T*vajﬁ T
19 s N Py
dB/ / \,
Offst _’( ‘\"_
0.8 /H \
dB \!
. \
e e i
LaAy
Ml S2
Center 769.812 58 MHz Span 58 kHz
#Res BN 308 Hz #BH 1 kHz Sweep 527.2 ms (1A06 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 /
19 4214 kHZ x dB -26.88 dB
Transmit Freq Error -251.184 Hz
® dB Bandwidth 22387 kHz B
Highest Channel
Eef 35 dBm #Atten 20 dB
#Pealk
Lo d W‘f + w\\-"'.j' uﬁI Mﬂ\_rn-\,wm
16 5 U\ \Q
4B/ / \,
Dffst { \\
30,8
dB JIX \\i
e a
PR Vol MM PLRM
LaAy
Ml 52
Center 774,987 58 MHz Span 58 kHz
#Res BW 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 /
19 4292 kHZ ¥ dB -26.080 4B

Transmit Freq Error  -244.712 H=z
% dB Banduidth 22.395 kHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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AT-

O

WiReELESS

a DEKRA company

TI D-LMR 20 kHz. 799-805 MHz band.

Lowest Channel

Ref 35 dBm

#Htten 20 dB

#Peak

Log
18

Wﬂq y ﬂwunvqﬂﬂwmﬂ

Ty

de/

/

Offst

H

38.8
dB

/

]

LaAy

M1 52

Center 799812 58 MHz

#Res BH 380 Hz

#YBW 1 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

Highest Channel

Ref 35 dBm

19.4324 kHz

-261.132 Hz
22.373 kHz

Span 5@ kHz
Sweep 527.2 ms (1008 pts)

Occ BH % Pwr 99,80 ¥
® dB -26.00 4B

#Htten 28 dB

#Peak

Log
1@

%

dB/

Offst

i

38.8
dB

/

ol

n
WWA e,

LaAw

Ml 52

Center 304,987 58 MHz

#Res BH 300 Hz

#WBH 1 kHz

Occupied Bandwidth

Transmit Freq Error
® dB Bandwidth

19.4306 kHz

-248.211 Hz
22.398 kHz

Span 58 kHz
Sweep 527.2 ms (1008 pts)

Occ BH % Pur 99.60 ¥
¥ dB -26.08 4B

D DEKRA
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AT-

TETRA 22 kHz.769-775 MHz band.

Lowest Channel

Ref 35

dBm

#Atten 28 dB

O

WiReELESS
a DEKRA company

D DEKRA

#Paak

S
e

Log
18

PAER T

)
fm

dE/

/

Offst

-/

8.8
dB

LaAy
Ml 52

[

/

A b

%%m Al
Ciadery

Center 769.012 56 MHz
#Res BH 368 Hz

Occupied Bandwidth

Transmit Freq Error
® JdB Bandwidth

Highest Channel

Ref 35 dBm

#Paak
Log
18
dB/
Offst
30.8
dB

LaAw

M1 52

#VBH 1 kHz

21.8868 kHz

-165.762 Hz
24,832 kHz

#Atten 260 dB

Span 58 kHz
Sweep 527.2 ms (1808 pts)

Occ BH % Pwr 99.88 %
®x dB -26.00 JdB

-"'\Il

il .
ST AR

o

A__saila o
LT

Center 774987 50 MHz
#Res BW 306 Hz

Occupied Bandwidth

Transmit Freq Error
® dB Bandwidth

#YBH 1 kHz

21.1211 kHz

-146.581 Hz
24,189 kHz

Span 58 kHz
Sweep 527.2 ms (1008 pts)

Occ BH # Pwr 99,80 ¥
®x dB -26.00 4B
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TETRA 22 kHz.799-805 MHz band.

Lowest Channel

Ref 35 dBm #Atten 20 B
#Peak
L El g r“_\:‘jﬂun_‘ _Hﬁ.v o u'ﬂL ﬂwﬁ[ﬂ\‘lh_\wm \l\‘
18 4 \f 0
dB/ / N
Offst
36,8 f \
dB I/J ]\H
g Y

g s ALY L
Lafy
Ml 52
Center 799,812 56 MHz Span 56 kHz
#Res BH 308 Hz #BH 1 kHz Sweep 527.2 ms {1008 prs)
Occupied Bandwidth Occ BH % Pur  99.00 %

21 @?65 kHZ ¥ dB -26.00 4B

Transmit Freq Error  -15%.138 Hz
% B Bandwuidth 24.837 kHz

Highest Channel

Ref 35 dBm #Atten 20 dB
#Peak A

Log A Sl ,Wjiﬁv“ T
18 & W .

s - =
30.8

/ 4
3B ; |
At e

LaFwy

Ml 52
Center 864,987 58 MHz Span 56 kHz
#Res EW 306 Hz #YEH 1 kHz Sweep 527.2 ms (10BA prs)

Occupied Bandwidth Occ BH % Pur  99.00 7
21.1042 kHz x dB -26.00 dB

Transmit Freq Error -148.406 Hz
% B Bandwidth 24.893 kHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,
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AT-

O

WiReELESS

D DEKRA

a DEKRA company

TI D-LMR 20 kHz. 809-824 MHz band.

Lowest Channel

Fef 35 dBm

#Htten 20 dB

#Peak

Log
18

#\Vv ﬂvﬁﬂn\rﬁ_\

ey
ry e

dB/

Offst

0.8
dB

e i,

L

Ll Sy

LaAw

Ml 52

Center 809.012 58 MHz
#Res BH 306 Hz

#/BH 1 kHz

Span 58 kHz
Sweep 5272 ms (1006 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
19.4259 kHz ®dB -26.00 dB
Transmit Freq Error  -257.337 Hz
® dB Bandwidth 22.387 kHz
Middle Channel
Ref 35 dBm #Atten 20 dB
#Paak
Log W"\- . \_.\J,ﬂ Mﬂu A
10 N By
dB/ / i
ffst { ‘\
30,8
JB JJ/ )]\,“
WW"W m%nﬁﬂ-ﬁﬁ o
LaPy
ML 52
Center 816.506 66 MHz Span 56 kHz
#Res BW 360 Hz #BH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH 7% Pwr  89.00 %
¥ dB 2606 dB

18.4346 kHz

Transmit Freq Error
% JB Bandwidth

253627 Hz
22.408 kHz
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AT4 wireless, S.A.U.
Parque Tecnolégico de Andalucia, U’ P D E KRA

a DEKRA company

Highest Channel

Ref 35 dBm #Atten 20 dB
#Peak n

Log ¢(MFJU“*qEv" 7 iy
10 i b

dB/ / L,
Offst | N

2 x |

" AN,
) LUl E R

LaPwy

M1 s2
Center 523,987 5B MHz Span 58 kHz
#Res BH 308 Hz #yBH 1 kH=z Sweep 527.2 ms (1LABA pts)

Occupied Bandvwidth Occ BH % Pur 9900 ¥
19.4319 kHz x dB -26.00 dB

Transmit Freq Error  -255.166 Hz
% B Bandwuidth 22.389 kHz

TI D-LMR 20 kHz. 854-869 MHz band.

Lowest Channel
Ref 35 dBm #Atten 20 dB
#Peak
|_|:|g Wu “ﬂl.‘.-‘-,r“n ﬂLrl.Jm\-'h WM
19 S PN
4B/ / N,
Offst { \

i / \

,MWM R g

LaAy

Ml 52
Center 854,012 56 MHz Span 58 kHz
#Res BH 308 Hz #\JBH 1 kHz Sweep 5272 m3 (1000 pts)

Occupied Bandwidth Occ BW % PWwr  99.00 %
19.4436 kHz x dB -26.00 dB

Transmit Freq Error  -275.827 Hz
% dB Bandwidth 22.411 kHz
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Middle Channel

Fef 35 dBm

#Peak
Log
16
dB/
Offst
30.8
dB

LaPw

Ml S2

AT4@ B DEKRA

WiReELESS
a DEKRA company

#Atten 268 4B

&

L]

™y
W

ARl

/

H

/

!

1 Al g

Center 861,500 A0 MHz
#Res BW 308 Hz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

Highest Channel

Ref 35

dBm

18.4239 kHz

22,389 kHz

-264.859 Hz

#BH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1060 pts)

Occ BH £ Pwr 99,08 %
¥ dB -26.00 JdB

#Atten 20 dB

#Peak

Log
18

T
e

~t v MﬁU’\"‘\- WM

dB/

(ffst

38.8
dB

LaPwy

M1 52

Center 863,957 56 MHz

#Res B

W 308 Hz

Occupied Bandvwidth

Transmit Freq Error
¥ dB Bandwidth

19.4430@ kHz

22.386 kHz

-252.238 Hz

#YBW 1 kHz

Span 58 kHz
Sweep 527.2 ms (1A0O pts)

Occ BH ¥ Pur 9960 ¥
® dB -26.08 4B
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

TETRA 22 kHz. 809-824 MHz band.

Lowest Channel

AT-

"o, B DEKRA

WiReELESS

a DEKRA company

Ref 35 dBm #Atten 268 dB
#Peak
Log oy e
18 Sp”“vﬂj KfVWJJ HLﬁv
dB/ / N
Dffst
30.8 / \
s j \\
. '
Mﬂﬂmﬂﬁ*w Mum‘fu‘r S
LgAy
Ml S2
Center 809012 50 MHz Span 5@ kHz
#Res BW 308 Hz #VBH 1 kHz Sweep 527.2 ms (1080 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7
21 108@ kHZ x dB -26.80 dB
Transmit Freq Error  -154.648 Hz
» dB Bandwidth 24.099 kHz
Middle Channel
Ref 35 dBm #Atten 20 dB
#Peak
LEIQ MU ““‘\\,n"\l‘ﬂ *’“\_/J g '\.WM L
18 i W &
dB/ / N
Offst
30.8 / \
dB ﬂ \
qu \\A
i bghona e
LaPwy
Ml 52
Center 816.500 08 MHz Span 58 kHz
#Res BH 300 Hz #JBH 1 kHz Sweep 527.2 ms (1006 prs)

Occupied Bandwidth
21.1017 kHz

Transmit Freeq Error
% dB Bandwidth

-154.773 Hz
24.897 kHz

Occ BH % Pur 99.00 ¥
® dB -26.80 dB
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,
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Highest Channel

Ref 35 dBEm

AT-

WiReELESS

"o, B DEKRA

a DEKRA company

#Atten 28 dB

#Peak

i)

Log
18

b4

ALty s

L
!

dB/

/

Offst

>

38.8
dB

fj

d

A

“rd
M e

LaPw

Ml 52

Center 823.987 5@ MHz
#Res BH 368 Hz

Occupied Bandwidth
21.1003 kHz

Transmit Freq Error
% dB Bandwidth

-149.090 Hz
24.883 kHz

#BW 1 kHz

Span 56 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.08 ¥
® B 2608 dB

TETRA 22 kHz. 854-869 MHz band.

Lowest Channel

Ref 35 dBEm

#Atten 28 dB

#Peak

Log
16

s
g

S ey
o

dB/

/

Offst

°/

0.3
dB

i

J

LaPy

ww EXTI

Ml 52

Center 854,012 56 MHz
#Res BHW 300 Hz

Occupied Bandwidth

#VBW 1 kHz

Span 56 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99,06 ¥

21 895@ kHZ ® dB -26.08 dB
Transmit Freq Error -159.442 Hz
% JB Bandwidth 24883 kHz
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Middle Channel

Ref 35 dBm

#Htten 20 dB

AT-

O

WiReELESS
a DEKRA company

D DEKRA

#Peak

i

Log
16

o

"".v - vﬂﬁﬂuh_\wm

dB/

/

Offst

°/

38,8
dB

/

o

L
%r I'.nﬂlnrﬂ\.l\rwv

LaPy

Ml 52

Center 861.500 06 MHz

#Res BW 308 Hz

#YBH 1 kHz

Occupied Bandwidth

Transmit Freq Error

¥ dB Bandwidth

21.8918 kHz

-155.853 Hz
24.887 kHz

Span 5@ kHz
Sweep 527.2 ms (1A0E pts)

Occ BH % Pwr 99.80 %
®x dB -26.60 JdB

Highest Channel

Ref 35 dBm

#Atten 20 dB

#Peak

Log
18

oW

J\!'q" o I vwﬂﬂn_\wm

dB/

Offst

38.8
db

[

LgAvw

M1 52

Center 863,937 5B
#Res BH 300 Hz

MHz
#/BH 1 kHz

Occupied Bandwidth

Transmit Freq Error

¥ dB Bandwidth

21.1872 kHz

-145.834 Hz
24.187 kHz

Span 56 kHz
Sweep 527.2 ms (108G pts)

Occ EW % Pwr 99,80 1
® dB -26.80 dB
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

RF Output Power
SPECIFICATION

FCC 8§2.1046, 890.205 and §90.541. 769-775 MHz &9d8D5 MHz bands.
The transmitting power of a mobile unit must noteed 100 watts ERP (20 dBw / 50 dBm).

FCC 8§2.1046, §890.205 and §90.635. 809-824 MHz &4d3®9 MHz bands.
The maximum output power of the transmitter for it@btations is 100 watts (20 dBw / 50 dBm).

METHOD

The conducted RF output power measurements were raadhe RF output terminals of the EUT using an
attenuator and a calibrated wideband power sensor.
The effective radiated power e.r.p. is calculatgadding the declared maximum antenna gain (dBd).

RESULTS
Declared antenna gain: 5 dBi (2.85 dBd).

P25 C4FM 8.1 kHz Bandwidth Frequency Maximum average| Maximum average
(MH2z) power (dBm) power e.r.p.(dBm
769.0125 44.24 47.09
769-775 MHz band
774.9875 44.21 47.06
799.0125 44.14 46.99
799-805 MHz band
804.9875 44.12 46.97
Measurement uncertainty (dB) <+0.33
TI D-LMR. 20 kHz Bandwidth Frequency | Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 38.25 41.10
769-775 MHz band
774.9875 38.24 41.09
799.0125 38.25 41.10
799-805 MHz band
804.9875 38.24 41.09
809.0125 38.25 41.10
809-824 MHz band 816.5 38.25 41.10
823.9875 38.26 41.11
854.0125 38.25 41.10
854-869 MHz band 861.5 38.27 41.12
868.9875 38.28 41.13
Measurement uncertainty (dB) <+0.33
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AT4@

WiReELESS
a DEKRA company

D DEKRA

TETRA. 22 kHz Bandwidth Frequency Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 38.22 41.07
769-775 MHz band
774.9875 38.20 41.05
799.0125 38.22 41.07
799-805 MHz band
804.9875 38.20 41.05
809.0125 38.21 41.06
809-824 MHz band 816.5 38.23 41.08
823.9875 38.24 41.09
854.0125 38.22 41.07
854-869 MHz band 861.5 38.24 41.09
868.9875 38.24 41.09
Measurement uncertainty (dB) <+0.33

Verdict: PASS
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
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www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Emission Mask
SPECIFICATION
FCC §90.210, FCC §90.691:

Frequency band (MHz)| Mask for equipment with audi@ | Mask for equipment without audio low
pass filter pass filter

809-824/854-86% B G

3: Equipment used in this licensed to EA or nondyatems shall comply with the emission mask prowisiof §90.691.

5: Equipment may alternatively meet the Adjacentr@iehPower limits of §90.221.

Emission Mask BFor transmitters that are equipped with an audig-pass filter, the power of any emission must be
attenuated below the unmodulated carrier poweagHpllows:

(1) On any frequency removed from the assignedufraqy by more than 50 percent, but not more th&ahpHEdcent of the
authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigneduraqy by more than 100 percent, but not more tfhpgercent of the
authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assignedufrrqy by more than 250 percent of the authorizedialth: At least 43
+ 10 log (P) dB.

FCC 890.691 Emission mask requirements for EA-based syst@usof-band emission requirement shall apply oolythe
“outer” channels included in an EA license and pectrum adjacent to interior channels used by ifmnhlicensees. The
emission limits are as follows:

(1) For any frequency removed from the EA licerséequency block by up to and including 37.5 kHe power of any
emission shall be attenuated below the transnptierer (P) in watts by at least 116 Lg@6.1) decibels or 50 + 10 LegfP)
decibels or 80 decibels, whichever is the lessemaation, where f is the frequency removed from ¢knter of the outer
channel in the block in kilohertz and where f isajer than 12.5 kHz.

(2) For any frequency removed from the EA licersé&@quency block greater than 37.5 kHz, the paemny emission shall
be attenuated below the transmitter power (P) itisalay at least 43 + 10LegfP) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency remhdram the center of the outer channel in the bliockilohertz and where f
is greater than 37.5 kHz.

METHOD

The emission masks were measured at the RF owputinials of the EUT using an attenuator and a spect
analyser with a built-in spectrum mask measurerfugrdtion.

RESULTS (see next plots)

Measurement uncertainty (dB) <+0.33

Verdict: PASS
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a DEKRA company

Emission Mask B.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

Total Pur: 38.80 dBm
Ref 20 08dBm Spectrum (Ref: Total Pwr)

1698 | oh l
dB/ ] [
|l ‘l. | ]

oo —
P A “MM ﬂ""‘*"mw

209 MHz fibe Limit Rel Limit 2091 MHz
Total Pwr Ref: 38,88 dBm / 2H.HBBH kHz
Lowar < —Paak-> lpoer
StartiHz) StoptHz) Meas BlLICHz) dBc  FregiHz) dBc  FregiHz)

H.6B884 16.884 k 188.46 -11.93 ge89.81 M -14.23 gE9.82 M
18,868 k 28,868 k 166.808 -29.85 ga9.68 M -38.54 89,62 M
G M
6 M

20,884 k SH.B0A k 108.A6 -80R.82 2e8.9 -B80.54 289,83 M

50.884 k GH.888 k 188.66 -589.64 ge8.9 -89.38 g689.87 M

Middle Channel

Total Pur: 38.85 dBm

Ref 30.08dBm Spectrum (Ref: Total Pur)
18,68 [ . |
dB/ — —
f o .
1 |

T -.--;.“M Mﬁ-ﬂ »

816.4 MHz fibe Limit Rel Limit 816.6 MHz
Total Pur Ref:  38.95 dBm 7 20.9A880 kHz

Lowaer <-Paak-> Upoar

StartiHz) StoptHz) Meas BliHz) dBc  FregiHz> dBc  FregiHz)

A.BEHA 18.684 k 166.04 -11.93 81E.5
18.684 k 208.888 k 168.84 -29.82 816.4

-14.44 g16.51 M
-38.73 g16.51 M

H M
9M
28,868 k SH.868 k 164,606 -06.54 816,43 M -81.29 g16.52 M
CH.AHA k EB.AHB k 166,60 -88.85 816,45 M

-89.08 g16.55 M
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Highest Channel

Total Pur: 38.85 dBm

Ref 30.00dEm Spectrum (Ref: Total Pwr)
10,68 [ .} |
dB/ | I
| " h ' ,

, e

) _....«--"*""“"'“"""‘ﬂ'-\lI M*ﬂm...
el e "' ' b iy
823.9 MHz fibe Limit Ral Limit 824 MHz
Total Pwr Ref:  36.85 dBm 7 20.BBAB kHz
Lower < —-Peaak-> lpoer
StartiHz) StoptHz) Meas BlRCHz) dBc  FregiHz> dBc  FregiHz)

H.BE804 1A8.884 k 1H8.84 -11.94 g823.9 -13.95 g923.949 M

208,684 k Ch.6EA k 166.04 -82A.29 823.9
S0.684 k GA.884 k 168.84 -88.49 823.9

-81.27 g224.681 M
-858.94 g24.84 M

9 M

18,868 k 28,8688 k 164,606 -28.11 823,98 ™ -3A.61 g24.68 M
7 M
im

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

Total Pur: 37.99 dBm

Ref 30.00dEm Spectrum (Ref: Total Pwr)
10.68 I |
4B/ _JM -
| Fgroon ' .
|
1 | IS
T o
254 MHz fibe Limit Rel Limit 254.1 MHz
Total Pwr Ref:  37.99 dBm 7 20,6000 kHz

Lower < —-Peaak-> lpoer
StartiHz) StopCHz) Meas BlCHz) dBc FregiHzl dBe  FregiHz)

H.6E8084 1h.884 k 168.84 -11.93 854.8 -14.36 854.682 M
18.68A k 268.884 k 166,604 -29.13 854.06 -26.E4 854.62 M

1M
A M
26,680 k SR.BEA k 166.684 -78.23 853.99 M -86.67 254.683 M
SH.868 k EA.868 k 184,608 -89.45 853,96 M

-89.21 254,86 M
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Middle Channel

Total Pur:
Ref 30.80dBm

AT4@

a DEKRA company

Malaga - Esparia

37.94 dBm
Spectrum {Ref: Total Pwur)

D DEKRA

16,88 | [
4B/ ,_JWL_'
rF no | .
1 |
1 —_
M**m
i g i Py L e -
861.4 MHz fos Linit __ Ral Linit 861.6 MHz
Total Pwr Ref:  37.94 dbm 7 20.BBBB kHz
Lowar C-Paak-> Upoer
StartiHz) StoptHz) Meas BLRICHZ) dBc  FregdHz> ¢ FregiHz>
H.BEEB 168.888 k 1686808 -11.498 8E1.58 M -14.31 861.51 M
16,888 k 26,888 k 166.86 -29.15 8E61.49 M -38.62 861.51 M
28.888 k CH.A68 k 1688808 -78.48 86148 M -80.3E 8E1.52 M
56.888 k E6.868 k 1688.806 -g8.88 8E61.45 M -88.70 8E61.55 M

Highest Channel

Total Pur:
Ref 30.08dEm

38.01 dBm
Spectrum (Ref: Total Pwr)

19.66

dB/

o v A
868.9 MHz fibs Limit Ral Limit 864 MHz

Total Pwr Ref: a8.81 dBm f ZBH.BAAA kHz

Lower “-Peaak-x lpoer

StartiHz) StopCHz) Meas BlCHz) dBc FregiHzl dBe FregiHz)
A.BAAA 18.888 k 166,84 -11.97 63,99 M -14.54 aEa.99 M
16.868 k 20,868 k 18A.8A -259.83 a63.98 M -3R.87 BE9.868 M
26,888 k SH.BEA k 166,84 -aR.12 863,97 M -81.43 aE9.81 M
SH.868 k BH.BEE k 188,684 849,11 268,94 M -2a.97 269,84 M
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Emission Mask EA.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

- Agilent

Ref 35.25 dBm #FAtten 30 dB

#Aug

Log

16 —

ey PASS LIMIT1 I'M !
Offst ‘r i
46 J

dB

PAvg /
V1 352
° [
£ V\%

o At

i M
Center 809,612 56 MHz Span 2688 kHz
#Res BW 306 Hz #BW 1 kHz Sweep G669 5 (1000 prs)

Highest Channel

= Agilent

Ref 38.26 dBm #Atten 36 dB
#fvg
Log

10 | PASS LIMIT1 W

dB/
Offst it
40 }F k
JdB H
PAvg \\
V1 32 \

53 FC J M.
AR

£(F:

£50k . MM i

_—

Swp L
Center 823,987 50 MH=z Span 280 kHz
#Res BW 380 Hz #YBH 1 kHz Sweep G669 5 (1080 pts)
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a DEKRA company

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

= Agilent

Ref 38.25 dBEm #Atten 30 dB

#Fvg

Log

16 —

1o I"pASS LIMITL o WM
Offst A -
40 jF k
dB

|
[
|

Y1 352
53 FC
AA
£t I,Hr‘ ‘1."
F>38k Y m‘wq M'Wm.u.i.
Swp WWW“MUW '"r'ww
Center 354.812 58 MHz Span 208 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 6.669 5 (1080 prs)

Highest Channel

1 Agilent

Ref 38.28 dBm #Atten 30 dB
#Avg

10 | 'PASS LIMIT1

i'1 } b
1 ) &
dE

FAvg

\
V1 52 \ \
55 ,ﬂ

£0£)
a0k |, ..WWW"#T el A

Swp

!

Center 863.987 50 MHz Span 288 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 6.669 5 (1806 pts)
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Adjacent channel power
SPECIFICATION
FCC §90.221. 809-824/854—-869 MHz bands.

(a) For the frequency bands indicated below, omratusing equipment designed to operate with &i25
channel bandwidth may be authorized up to a 22bddmwidth if the equipment meets the adjacent okigrower
(ACP) limits below. The table specifies a value floe ACP as a function of the displacement fromdhannel
center frequency and a measurement bandwidth kHz8

(c)(1) Maximum adjacent power levels for frequendiethe 809-824/854—-869 MHz band:

Frequency offset Maximum ACP (dBc) for devicesMaximum ACP (dBc) for devices 15
less than 15 watts watts and above
25 kHz -55 dBc -55 dBc
50 kHz -65 dBc -65 dBc
75 kHz -65 dBc -70 dBc

(2) In any case, no requirement in excess of -3& dBall apply.

(d) On any frequency removed from the assignedufrrgy by more than 75 kHz, the attenuation of anisgion
must be at least 43 + 10 log (Pwatts) dB.

FCC 8§90.543. 769—-775/799-805 MHz bands.

The Adjacent Channel Power (ACP) requirements fobi\d transmitter and 12.5 kHz channel size arevshim
the following table. The table specify a valuettog ACP as a function of the displacement fromctiennel center
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement lmeaysed.

25 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100
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AT

O

WiReELESS

a DEKRA company

D DEKRA

The Adjacent Channel Power (ACP) requirements fobil transmitter and 25 kHz channel size are shiovthe
following table. The table specify a value for th€P as a function of the displacement from the okhcenter
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

12.5 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) -75
In the paired receive band 30 (s) -100

METHOD

The Adjacent Channel Power measurements were ntable RF output terminals of the EUT using an atédor
and a spectrum analyser with a built-in adjaceanoklel power (ACP) measurement function.

RESULTS

See next plots.

Measurement uncertainty (dB)

<+0.64 (Non-swept mesBents)

<+2.03 (Swept measurements)

Verdict: PASS
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P25 C4FM 8.1 kHz. 769-775 MHz band.

Lowest Channel

AT4©

WireLess

a DEKRA company

D DEKRA

Agilent

Ref 36 dEm

#Atten 30 dB

#Hug

Log
14

dB/

Offst

3@
dB

PAwva

W1 52

WWWWW HWWW

Center 769.812 56 MHz

#Res BH 189

Hz

#YBH 1 kHz

RMS Results Froq 0ffser  Ref B dBc LOWer gpp

Carrier Power
45.26 dBm
12.506H kHz

9.375% kHz  6.25@ kHz -51.486 -5.86
15.63 kHz  6.25@ kHz -G6.14 -28.87
21.88 kHz  B.25@ kHz -GB6.73 -21.47
37.58 kHz  25.8@ kHz -GE6.A5 -28.79
G2.58 kHz  25.8@ kHz -71.32 -26.85
87.58 kHz  25.8@ kHz -75.18 -29.491

Span 288 kHz

Sweep 3,562 5 (1008 pts)

dee Upper ggy

-51.3@ -6.54
-65.61 -19.74
-G7.HE -21.50
-B5.56 -26.38
-71.65 -26.349
-74.52 -29.26

Ref 42 dBm

#Atten 30 dB

#Hvg

Log
18

de/

Offst

3@
dB

PAwva

r

.J,u.-ng‘lJJ

WL 52,

Lot

Lt

Center ?69 @12 5 MHz
#Res BH 1 kHz

RMS Results Freq 0ffear  Ref BW  dBc LoWer gBp

Carrier Power
43.78 dBm
12.5H08A kHz

1568.8 kHz  1BH.8 kHz -73.51 -24.73
256.8 kHz  188.8 kHz -79.19 -35.41
356.8 kHz  188.8 kHz -82.15 -38.37

s

LN
[T LTI

il b

sYBW 18 kHz

Span et kHz

Sweep 2,481 5 (1006 prs)

dec Upper gop

-73.25 -29.47
-78.59 -34.81
-81.87 -38.88
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22 Agilent

Mkrl 771.918 MHz
Ref 45.26 dBm #Atten 36 dB -42.87 dBm
#Hug
Log
1@
dB/
Dffst

PPN PIRTURTPRRP AR VUL TTAPTAPTY YRR | PRSP eppgTY T TOPIY L TPPUE A T I PR AT Ry

aniind Ll ™ bl by )

Center 769,812 MHz Span 30 MHz
#Res BH 30 kHz #UBH 1 MHz #5weep 2 5 (2008 pts)

He Agilent

Mkrl 768.688 1 MHz
Ref 45.26 dBm #fHtten 30 dB -42.85 dBm
#Hug
Log

18
il
Offst

3@
dB

dBm
PAwvg

|
o |
|
|

L
I,
L

V1 s2

g N
£7): / b
F>50k 7 N

Swp h

e e i E TR

Center 769.812 5 MHz Span 2 MHz
#Res BH 30 kHz #UEH 1 MHz #Sweep 2 5 (1000 pts)
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- Agilent

Mkrl 781.779 MHz
Ref 45.26 dBm #Atten 36 dB -46.48 dBm
#Rvg
Log
16
dB/
Offst
30
dB

ol
-29.7
dBm

PAwg

Y1 52
53 FC
AR
£0fn
FTun [1

A i

ey [

L.--.-.-... By P o At b gt M NS RN UL LPYPERPRRI |

F S
1

Start 763080 MHz Stop 799.008 MHz
#Res BW 30 kHz #/BH 1 MHz #5weep 2 5 (2000 pts)

5 Agilent

Mkrl 280,898 MHz
Ref @ dBm #Atten 10 4B -56.94 oBm
#Hva
Log
16
dB/
Offst

dB

ol
547
dBm

PRy

W1 52 ettt . \-mw-wmn&rpm“—“ 4 W e, e L A e A bt g
33 FC
AA
£0F
-5k
Swp

Start 798.888 MHz Stop 806088 MHz
#Res BH 38 kHz #BH 1 MHz #5ween 2 5 (1680 nrs)
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Highest Channel

Ref 36 dEm #Htten 30 dB

#Hva
Lag "iﬂ‘
18 |

[
dB/ IF 1
|

Offst
38
dB

T an

Wl 52
Center 774,957 58 MHz Span 208 kHz
#Res BHW 100 Hz #JBH 1 kH=z Sweep 3.5962 5 (1009 pts)
RHS Results Frog 0ffeat  Ref BM dee Lower gpy, dec UPPer gy
Carrier Power 9,375 kHz  6.258 kHz -46.83 -2.28 -54.98 -18.35
44.54 dBm /  15.63 kHz  B5.258 kHz -G4.41 -19.87 -64.18 -19.55
17.CARA kHz 21.88 kHz  6.258 kHz -EG.59 -22.85 -B7.89 -22,55
37.50 kHz  25.88 kHz -E4.87 -28,38 -B5.13 -28.59
G2.0A kHz  2G.88 kHz -70.3% -25.84 -78.44 -25.89
B7.50 kHz  2C.08 kHz -74.12 -29.58 -74.6@ -36.85

Ref 42 dEm #Htten 30 dB

#Hvg
Log
18
dB/
Offst
3B
db

.fLI‘ A

i
FAvg ‘k‘rm i
M1 S2 skt O M

Y P

Center 774.987 5 MHz Span 85@ kHz
#Res BH 1 kHz #BW 1@ kHz Sweep 2481 5 (1000 pts)
RM5 Results Freq 0ffcet  Ref BM dBc LO¥er geg dBe UpPer ymy

Carrier Power  1G8.8 kHz  188.8 kHz -72.39 -29.54 -72.85 -29.38

42.75 dBm ¢/  258.8 kHz  1BB8.8 kHz -78.11 -35.36 -77.61 -35.85

12,5080 kHz 358.8 kHz  188.8 kHz -B8.95 -38.28 -88.77 -38.82
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AT-

NC,

WiReELESS

a DEKRA company

= Agilent

Fef 44.54 dBm

#Atten 38 4B

Mkrl 777691 MHz
-42.34 dBm

#Fva

IR T

T PR T |
i el

OSTTPe-ar |
-y y

AT e o AR

LA e i o

Center 774,99 MHz
#Res BH 38 kHz

#BH 1 MHz

Span 38 MHz
#Sweep 2 5 (2000 prs)

# Agilent

Ref 44.54 dBEm

#Atten 30 4B

Mkrl 775.487 9 MHz
-42.68 dBEm

#Hwg
Log

18
dB/

Offst
38
dB

ol
-38.5

dBm

FRvg
Y1 352

53 FC
AA

£t

t50k

Swp

MMMF

Center 774,987 5 MHz
#Res BH 38 kHz

#BW 1 MHz

span 2 MHz
#Sweep 2 5 (100G prs)
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= Agilent

Mkrl 787626 MHz

Ref 44.54 dBm #Atten 30 4B —46:84 dBm
#Fva

[
[]
=\

1
O
i | [TV | [ T o P A PRI P T
T L W W e g ey ¥ b ridur e i WALl

E
i
[
]

Start 774000 MHz Stop 799.006 MHz
#Res BH 38 kHz #BH 1 MHz #Sweep 2 5 (2000 prs)

# Agilent

Mkrl 799.417 MHz
Ref @ dBm #Atten 18 dB -56.19 dBm
#Huy
Log
14
dB/
Offst
3@
dB

ol
-56.5
dBm

PAvg

i
|
|
|
5
|

V1 s2
53 FC
AA
£ifn
50k
Swp

Start 798.0008 MHz Stop S06.000 MHz
#Res BH 30 kHz #\JBH 1 MHz #5weep 2 5 (1OB6 pts)
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P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

Ref 36 dBm #Atten 30 dB

#Hva
Log r”ﬂq‘
16 |

B/ f" 1
1

Dffst
3
B

|
PRy ' W '
H1 seW’W | W I

Center 799.012 56 MHz Span 280 kHz
#Res BH 180 Hz #VEBH 1 kHz Sweep 35672 5 (1000 pts)
RMS Results Freg 0ffeet  Ref BMW dec Lower gpy dBec UpPer gpy
Carrier Pawer @375 kHz  6.258 kHz -46.75 -2.11 -53.79 -9.15
44.64 dBm /  15.63 kHz  G.258 kHz -64.86 -?8.22 -£3.59 -18.85
17,5088 kHz 21.88 kHz  5.258 kHz -GBE.B4 -22.28 -G7.48 -22.76
37.58 kHz  25.88 kHz -64.39 -19.75 -G4.96 -28.32
62.58 kHz  25.88 kHz -71.8% -2E.41 -71.82 -26.38
87.58 kHz  25.88 kHz -74.31 -29.67 -74.29 -29.65

Agilent
Eef 42 dBm #Htten 30 dB
#Hvg
Log
18
dB/
Offst
30
dB
IFJJ
PAwvg
,MM e

W1 32 Ml W ] MMMJ A )
Center ?99 p1Lz 5 MHz Span 850 kHz
#Res BH 1 kHz #BW 10 kHz Sweep 2481 5 (1008 pts)
RMS Results Freq Offser  Ref BW  dBc LO%er dep dBc Upper gpy

Carrier Powar  1CA.G kHz  188.8 kHz -74.39 -20.66 -74.12 -29.38

44,73 dBm ¢ 2508 kHz  186.8 kHz -28.66 -35.33 -7¥9.7E -35.83

15cand kM. 3580 kHz  18A.8 kHz -82.83 3818 -82.70 -38.086
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# Agilent

Mkrl 796,189 MH=z
Ref 44.64 dBm #Atten 30 dB -42.49 dBm
#Hwg
Log
18

d
-

Mt A Ao oy s T " . P i . el

Center 79981 MHz Span 3@ MHz
#Res BH 30 kHz #JBH 1 MHz #hweepn 2 5 (2008 pts)

22 Agilent

Mierl 799.438 9 MHz

Ref 44.64 dBm #Atten 30 dB —-42.80 dBm
#[vg
Log

A il
n

3@
B

O
—-30.4
dBm

PRy

W1 52

g /1
£0F): / ,
F>5ak A N

Swp Mr H‘N‘-\Mi

Center 799812 5 MHz Span 2 MHz
#Res BH 36 kHz #/BH 1 MHz #5weep 2 5 (1080 pts)
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5 Agilent

Mkrl 785.269 MHz
Ref 44.64 dBm #Atten 30 dB -46.31 oBm
#Hva
Log
16
dB/
Dffst
30
dB

O
—-30.4
dBm

PRwvg

Y1 52
53 FC

AA
£ |
FTun f\

A

g, " - " " Adrdugh i vy o bk | Ireere e

— e |

+3
%

Start 775,088 MHz Stop S61.008 MHz
#Res BH 36 kHz #\BW 1 MHz #oweep 2 5 (2000 pts)

- Agilent

Mkrl 773821 MHz
Ref @ oBm #Atten 10 4B -56.30 dBm
#ug
Log
16
dB/
Offst

dB

D
-55.4
dBm

PAug

1
Pt
W1 52 prmstmsmdroi e TRLRISPN W PPN bty , PP . Pt R I L T

33 FC

£01:
50k
Swp

Start 765.000 MHz Stop 776008 MHz
#Res BH 30 kHz #BW 1 MHz #oweepn 2 5 (1000 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Highest Channel

Agilent

Fef 36 dBm #Htten 30 dB

#Hug .
Log il
T !
dB/

I
Offst ]J '|I
!

30
dB

FARvg | ". oy ,w ! i Wf‘uﬂ’\ |

W1 szwﬂ N T 4;\1»‘

Center 804,987 5@ MHz Span 208 kHz
#Res BW 100 Hz #YBH 1 kHz Sweep 3562 5 (10BA pts)
RHS Results Froq 0ffset  Ref B dec Lower gpy dBe UppEr gpy
Carrier Power 9,375 kHz  6.25@ kHz -55.83 -11.86 -55.18 -11.22
43,95 odBm /  15.53 kHz  6.25@ kHz -G3.74 -19.78 -B4.76 -28.58
12,5000 kH= 21.88 kHz  6.25@ kHz -BE.57 -22.91 -E5.97 -z22.81
37.50 kHz  25.8A kHz -G4.48 -28.44 -53.93 -19.97
§Z.50 kHz  25.8A kHz -G9.7§ -75.868 -£9.90 -25.94
87.50 kHz  25.BA kHz -74.23 -38.27 -73.83 -29.87

Fef 42 dBEm #Atten 38 dB

#Hwg
Log
18
dB/
Offst
20
dB

e N P»MM WHW L

L o I

O O O YO b L
Center 8@4 987 5 MHz Span 8519 kHz
#Res BH 1 kHz #BH 18 kHz Sweep 2481 5 (1080 pts)
RMS Results Freg Offset  Ref BH dEc Lower gpy dBc Upper gpy

Carrier Fowar  15A.8 kHz  1AA.8 kHz -74.77 -29.17 -74.86 -29.76

A5.60 dBm 4  250.8 kHz  18B.8 kHz -31.21 -35.61 -BE.34 -34.74

12.CHAA kHz 3CA.A kHz  1AE.A kHz -83.25 -37.66 -83.34 -37.75
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

# Agilent

Mkrl 267,291 MHz
Ref 43.96 dBm #Atten 30 dB -42.26 dBm
#Mwg
Log
18
dB/
Offst

./ k 1
P ST I|l [ T A o Fl.la.-.n.dd'w o A “-‘#’IH-"-"F“ #J‘f nni."uu.-. At el e e

Center 04,99 MHz Span 30 MHz
#Res BH 38 kHz #BH 1 MHz #aweep 2 5 (2008 pts)

3 Agilent

Mkrl $85.397 9 MHz
Ref 43.96 dBm #Atten 38 dB —-42.67 dBm

#Avg
Log f\
1@
|
Offst I

38
dB

|
|
. Il
|
|

-31.0
dBm (

PRy

W1 32 (

53 FC
AA

£(F: / N
F>50k 7 N

Swp ) mwﬂgyrﬂ” M”muwmth"mewﬁm

Center 884,937 5§ MHz Span 2 MHz
#Res BH 38 kHz #JBH 1 MHz #aweep 2 5 (1080 pts)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mkrl 789.748 MHz

Ref 43.96 dBm #ltten 30 JB —45:95 dBm
#ug

o -

Start 775.000 MHz Stop 886000 MHz
#Res BH 30 kHz #BW 1 MHz #iweepn 2 5 (2000 pts)

= Agilent

Mkrl 771,628 MHz
Ref @ oBm #Atten 10 dB -G56.84 dBm
#Hvg
Log
16
dB/
Offst
30
dB

D
-5E.5
dBm

PRvg

e

||.||]_ 82 b ba et o drat o e R Lt o st bl ekt L PP gt b gy P AR it i s B

33 FC
AA
£
0Bk
Swp

Start 765008 MHz Stop 776.008 MHz
#Res BH 38 kHz #JEH 1 MHz #Sweep 2 5 (1000 prs)
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AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, \‘97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz. 769-775 MHz band.
Lowest Channel

3 Agilent

Ref 38 dBm #ltten 30 dB
Ay g

T WM

FAwg i l\]w . i.‘iw
Wl 52 |

Center 769812 58 MHz Span 288 kHz
#Res BH 180 Hz YEH 1 kHz Sweep 35672 5 (1000 pts)
RMS Results Freq Offset  Ref BL dBc Lower gpp dBe UPPer gpy
Carrier Power 1563 kHz  6.258 kHz -6A.39 -22.11 -B2.E5 -24.37
38.28 dBm ¢  21.88 kHz  5.25@ kHz -GG.GA -27.32 -B7.E5 -29.37
S5 ARAA kHz 37.58 kHz  25.88 kHz -BG5.78 -27.42 -B5.13 -2E.85
62.58 kHz  25.88 kHz -71.21 -32.93 -70.78 -32.42
87.58 kHz  25.88 kHz -74.549 -36.31 -74.58 -36.38

Agilent

Ref 35 dBm #Atten 30 dB

#Avg

Log ﬁ%
16
dB/
Dffst

39
dB

—

PAvg

Mt 52 MMWMWWW i Mt
Center 769812 5 MHz Span 858 kHz
#Res BH 1 kHz VBH 18 kHz Sweep 2,481 5 (1000 pts)

RHS Results Frog 0ffeet  Ref Bl dBc Lower gmy dec UPPEr ggy

Carrier Power  158.8 kHz  180.8 kHz -74.19 -35.5 -74.89 -35.5H
38.50 dBm /  250.8 kHz  188.8 kHz -78.48 -30.88 -78.58 -30,93
9C BEAE kH= 3508 kHz  1A8.8 kHz -06.30 -41.78 -8A.149 -41.59
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

5 Agilent

Mkrl 761.881 MHz
Ref 38.28 dBm #Atten 30 dB -46.66 dBm
#Hvg
Log
14
dB/
Offst
30
dB

D
-36.7
dBm

PRy

Y1 52
33 FC

AA
£0fn [l
FTun ][

1
e L.-
PEVEVRTY TTUrT U PR Y A U] TRNR PPrreay ? Ak TEARr iy Lo Lo L b L § TR P
v o el L) e L L ¥ L iy

i

Center 769.01 MHz Span 38 MHz
#Res BH 38 kHz #YBH 1 MHz #aweep 2 5 (2080 pts)

% Agilent

Mikrl 769.442 9 MHz
Ref 38.28 dBm #Atten 30 dB -45.84 dBm

#Avy

Log /
16

il
Offst

3@
B

dBm
PRy

|
D |
|
il

V152
33 FC

AR
£(F): / \

58k / *, )
Swp “vww#w” Mﬂ”*“*méiwuhaﬁ

Center 769.812 5 MHz Span 2 MHz
#Res BH 30 kHz #YBH 1 MHz #5weepn 2 5 (1600 pts)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U’ > D E KRA

- Agilent

Ref 38.28 dBm #Atten 30 dB —47:@8 dBm
#Hvg

w Pl

; 3
3
3
.
[
r
r
L
3

Start 768.000 MHz Stop 799,006 MHz
#Res BW 30 kHz #YEH 1 MHz #Sweep 2 5 (2000 pts)

5 Agilent

Mkrl 799.585 MHz
Ref @ dBm #Atten B dB -61.97 dBm

Start 793.6680 MHz Stop 306086 MHz
#Res BH 30 kHz #VBH 1 MHz #Sweep 20 5 (1080 pts)

Report No: (NIE)
49985RRF.001 Page 56 of 130 2016-09-20



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

Highest Channel

AT-

NC,

WiReELESS

D DEKRA

a DEKRA company

w4 Agilent
Ref 30 dEm #Atten 30 dB
Hwe |
Log b
4B/ !
ffst [
=0
4B rl |
U' "
|
PHUQ I l T bl
n szldm i il
Center 774,987 50 MHz Span 288 kHz
#Res BW 180 Hz YEW 1 kHz Sweep 3.562 5 (1008 pts)
RMS Results Freq Offeet  Ref Bl dec Lower gpy dec Upper gy
Carrier Power 15,63 kHz  5.258 kHz -59.28 -21.47 -E1.8% -23.585
30.33 dBm /  21.88 kHz  6.258 kHz -G4.78 -26.45 -EG.AL -27.69
2 AAAR kH= 37.58 kHz  25.88 kHz -BG5.44 -27.12 -EG.ES -27.32
B2.58 kHz  25.88 kHz -71.82 -32.78 -71.38 -32.98
B7.58 kHz  25.88 kHz -74.58 -36.27 -74.99 -3E6.66

Ref 35 dBm

#Atten 30 dB

#Avg

Log
18

dB/

Offst

38
dB

PRy

ML S2iy

Center 7749587 5 MHz

#Fes BH 1 kHz

RHS Results Frog Dffcer
156.8 kHz
256.8 kHz
3568 kHz

Carriar Power
38,37 dBm /
25 HBHB kHz

VEW 1@ kHz

Ref BW dec Lower gmy

168.8 kHz -73.45 -35.A8
168.8 kHz -78.55 -4@.19
168.8 kHz -79.95 -41.57

Span 856 kHz
Sweep 2,481 5 (1080 pts)

dec Upper gpy
-F3.ET -35.29
-78.53 -48.15
-58.35 -41.99
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

w5 Agilent

Mkel 777891 MHz
Ref 38.33 dBm #Htten 30 dB -46.65 dBm
#Fvg
Log
18
dB/
Offst
3B
dB
D
-36.7
dBm

PAvg

Y1 52
53 FC

AA
£(F: l
FTun j[

M| ettt oo | Somia o

e ey vl Tt e L g WA el L gl uul

Center 774.99 MHz Span 38 MHz
#Res BH 3@ kHz #BH 1 MHz #Sween 2 5 (2000 pts)

# Agilent

Mkrl 775397 9 MHz
Ref 38.33 dBm #(tten 30 dB -46.27 dBm
#Hvy
Log

1 =
LE* B
[y
-l
I R R
— —

Center 774,987 5 MHz Span 2 MHz
#Res BH 30 kHz sYBH 1 MHz #3weep 2 5 (1000 prsy
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mrl 790.185 MHz

Ref 38.33 dBm #Atten 30 dB -46.58 Bm
#Avg

* ]
s

i
3
]
3
1
o
E
]
4

m TR PR P
L W o e Vi

Start 774,008 MHz Stop 799,008 MHz
#Res BH 38 kHz #/BH 1 MHz #5weepn 2 5 (2080 prs)

% Agilent

Mkrl 281,179 MHz
Fef @ dBm #Htten 6 dB -61.93 dBm
#Hug
Log

dB/
Offst
38
dB

Dl
-61.7
dBm

FARvg

W1 32 1
33 FC e
AR
£
50k
Swp

Start 795.008 MHz Stop 806.080 MHz
#Res BH 36 kHz #BH 1 MHz #Sweepn 20 5 (1OBD pts)
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AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, \‘97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TI D-LMR 20 kHz. 799-805 MHz band.

Lowest Channel

# Agilent

Ref 38 dBm #Atten 30 dB
#Hvg

Log
T 'MW ik
a5/ !

|

ffst n
1

|

|

E14
dB

FAvg | ! W" | |
W1 szﬂ'"“ﬁ'“w ‘ » “” L| ) ' ’ * w wﬂm

Center 799.812 50 MHz Span 280 kHz
#Res BW 100 Hz YBH 1 kHz Sweep 3.562 5 (1008 pts)
RMS Results Freq Offcet  Ref BW  dBc Lo%er ggp die UPPEr gEg
Carrier Power 15,63 kHz  F.250 kHz -59.86 -71.45 -58,75 -21.34
25.41 dBm 4 21.88 kHz  E.258 kHz -G4.46 -26.H5 -66.28 -27.849
9E_ABAE kH= 37.58 kHz  25.88 kHz -B5.64 -27.23 -G5.55 -27.14
E2.58 kHz  25.88 kHz -71.51 -33.18 -78.83 -32.42
87.50 kHz  25.88 kHz -74.94 -36.53 -74.86 -36.45

- Agilent

Ref 35 dBm #Atten 30 dB
#Ava
Log
16
dB/
Offst
3@
dB

FAvg JMIM{M‘J m“m
~ 1

- i
WL $2 il e
Center 799.612 5§ MH=z Span 850 kHz
#Res BN 1 kHz WEW 18 kHz Sweep 2,481 5 (1006 pts)
RMS Results rreq 0ffset  Ref BMW dBe Lower goy dee Unper gay

Carrier Fower 1568 kHz  108.8 kHz -73.77 -35.86 -74.31 -35.50

35.71 dBm 4 2568 kHz  1PE.8 kHz -78.25 -38.54 -79.34 - 48,54

5C AAER kHz ICH.8 kHz  18A.8 kHz -58.54 -41.83 -8A.71 -42.81
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

- Agilent

Mkrl 796.949 MHz
Ref 38.41 dBm #Atten 30 oB -46.66 dBm
#Hva
Log
16
dB/
Offst
30
dB

D
-36.6
dBm

FAva

Y1 52
53 FC
RA
£
FTun

J
l
o A
ol e bk PP IO TR ST ORI FUe T P (WP [P WIRTH PRCTREPET RTRCT R URPETIN | IFTY [FARFT TUPP) VRSP IR P TSN VAR g

=y

Center 799.812 MHz Span 38 MHz
#Res BH 30 kHz #BW 1 MHz #iweepn 2 5 (2000 pts)

= Agilent

Mkrl 799.419 9 MHz
Ref 38.41 dBm #Atten 30 4B -45.60 dBm
#Fva
Log
16
|
Dffst

38
dB

O
-36.6
dBm

FAwvg

_
N
— |
L —
—
I
———
—

V1 s2

33 FC j/ R\
AA

£(f: / \

t>50k

3 4
" IFEIVITRIR P S e 2‘“"‘%

Center 799.012 5 MHz Span 2 MHz
#Res BH 38 kHz #BH 1 MHz #5weep 2 5 (100A prs)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

= Agilent

Mkrl 786.511 MHz

Ref 32,41 dBm #Atten 30 B -46.99 dBm
#Hvg

£0F): |

I
Swp J |
PRI PP o~ ITSTITERNT IR VITINE WP, 1 el ot s A by | I

o

Start 775.000 MHz Stop 8@1.866 MHz
#Res BH 30 kHz #JBH 1 MHz #Sween 2 5 (2000 pts)

% Agilent

Mkrl 768.000 MH=z
Ref @ dBm #ftten 6 dB -62.32 dBm
#Hvg
Log
18
dB/
Dffst
30
dB

D
—-61.5
B

PAwva

V1 S5
AR
£
58k
Swp

Start 768.008 MHz Stop 776800 MHz
#Res BH 30 kHz #JBH 1 MHz #Sweep 2 5 C1AAG prs)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

Highest Channel

a DEKRA company

AT4@

WiReELESS

D DEKRA

Agilent
Ref 36 dBm #Atten 30 dB
#Hvg
Lng I|. It
i
dB/
ffst
30
3] f [
M M
H W
W 52 R '
Center 804,987 50 MHz Span 208 kHz
#Res BH 188 Hz VEW 1 kHz Sweep 3562 5 (1008 pts)
RMS Results rFroq offset  Ref BM dBe Lower gy, dBc URPEF gEy
Carrier Power 15,63 kHz  £.258 kHz -59.A8 -28.52 -E@.2H -21.64
38,56 dBm 4  21.B8 kHz  B.258 kHz -GE.31 -27.74 -BB.32 -27.78

5E_ABAE kH= 37.58 kHz  25.88 kHz -£4.79 -26.22 -BG.BE -27.29

E2.5H kHz  25.68 kHz -78.48 -31.84 -71.38 -32.73

87.58 kHz  25.88 kHz -74.84 -36.28 -74.57 -36.81

Agilent

Ref 35 dBm

#ftten 30 4B

#Hvg

Log
16

dB/

Offst

38
dB

J L

PAwva

ML S2ly

Phifwirh

W
Py il MWWWWMM

Center 804,937 5 MHz

#Res BH 1 kHz

RHS Results Freog Offeet

Carrier Power
38.63 dBm /
25.60@A kHz

156.8 kH=
256.8 kH=z
356.8 kH=

Span 858 kHz

VEW 10 kHz Sweep 2,481 s (1008 pts)
Raf Bl dBe Lower gpy dBc UpPer gpp
160.0 kHz -74.88 -35.45 -73.72 -35.89
10A.8 kHz -78.52 -38.89 -79.16 -38.53
160.8 kHz -BA.5E -42.83 -808.56 -41.93
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

# Agilent

Mkrl 807.876 MHz
Raf 38.56 dBm #Atten 30 dB -46.34 dBm
#Aug
Log
14
dB/
Offst
3A
dB

ol
-36.4
dBm

PRwvg

W1 52
53 FC

AA
£F): Ll
FTun j[

o S
o PP P R [T ) Ty Lt J.Sln. u'_‘_J.ll 5 ™ s

Center 584,99 MHz Span 38 MHz
#Res BH 30 kHz #JBH 1 MHz #5weep 2 5 (2000 pts)

22 Agilent

Mirl 805439 @ MHz

Ref 38.56 dBm #Atten 30 dB -45.63 dBm
#Avg

Center 884,967 5 MHz Span 2 MHz
#Res BEH 38 kHz #EH 1 MHz #oweep 2 5 (100G prsy
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U? > D E KRA

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

WiReELESS
a DEKRA company

4 Agilent

Mirl 798.634 MHz

Ref 38.56 dBm #Atten 30 dB -45.92 dBm
#Hvg

Start 775.808 MHz Stop 306,880 MHz
#Res BH 38 kHz #YBH 1 MHz #5weep 2 5 (2008 pts)

w Agilent

Mkrl 775.685 MHz
Ref @ odBm #Atten 6 dB -B2.83 dBm
#Hug
Log
18
dB/
Offst
20
dB

ol
-61.4
dBm

PRvy

Y1 52 1

33 F': et SR L T R PRy e Sty A o e b AP
AR

£0F):

f5ak

Swp

Start 768.000 MHz Stop 776.008 MHz
#Res BW 30 kHz #YBH 1 MHz #3ween 2 5 (1600 prs)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

TETRA 22 kHz.769-775 MHz band.
Lowest Channel

= Agilent

Ref 36 dBm #Atten 360 dB
Auwg

%5 e
1] | [

B

=
.y
=
-
—

H"."g | 1 1 lll fi il
s Wi
1 52
Center 769.8172 56 MHz Span 208 kHz
#Res BH 108 Hz VBKW 1 kH=z Sweep 3,562 5 (1808 pts)
RMS Results Freq 0ffcet  Ref BW  dBc LOWer dpp dbc Upper ggp
Carrier Power  15.63 kHz  6.258 kHz -49.33 ~11.35 -47.85 -8.57
38,48 dBm ¢  21.88 kHz  6.258 kHz -B5.95 -27.47 -EE.18 -27.54
5E_HARA kHz 37.50 kHz  25.88 kHz -£5.43 -26.95 -E5.28 -26.24
£2.50 kHz  25.88 kHz -71.12 -32.64 -71.38 -33.32
§7.58 kHz  25.A8 kHz -75.18 -36.62 -75.43 -36.95

- Agilent
Ref 35 dBm #ltten 30 JB
#Fva |
Log
1@
dB/
Dffst
3@
dB

J
PHUQ MHM" M
| 'ﬁlmw "

M1 52 it Mgl
Center 769.812 5 MHz Span 850 kHz
#Res BH 1 kHz YEH 18 kHz Sweep 2481 5 (1008 pts)
RMS Results Freq 0ffzet  Ref BWM dEc Lower gy dBc UPPer gy

Carrier Fower  15A.8 kHz  188.8 kHz -73.83 -35.45 -73.76 -35.39

20.37 dEm #  258.8 kHz  188.8 kHz -78.43 -4A.BE -77.96 -39.59

o€ GAAB kHz 3CH.A kHz  1BA.B kHz -79.71 -41.34 -5A.36 -42.81
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AT4 wireless, S.A.U.
Parque Tecnolégico de Andalucia, U’ P D E KRA

a DEKRA company

# Agilent

Mkrl 773.739 MH=z
Ref 35.43 dBm #Atten 30 dB -46.758 dBm
#Hvg
Log
18
dB/
Dffst
30
dB

D
-36.5
dBm

PRwy

Y1 352
53 FC

AA
£F); |
FTun j[

o AN
- wbPopit el e e u e i AT A '”“.Q‘ ey gt i s . !

el

L 5

F
-
E
3
E
1
i
L
4

Center 769.81 MHz Span 38 MHz
#Res BH 38 kHz #JBH 1 MHz #ieen 2 5 (2000 pts)

- Agilent

Mkrl 769.469 4 MHz

Ref 38.48 dBm #Atten 30 dB -45.56 dBm
#Hvg

1 =
LS R
[l
o
I e S T
————__—-

Center 769.812 5 MHz Span 2 MHz
#Res BH 30 kHz #JBH 1 MHz #3weep 2 5 (1000 pts)_
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% Agilent

Mirl 782.112 MHz

Ref 38.42 dBm #Atten 30 dB -46.71 dBm
#Avg

e JHL. U VUSSP SO0 A UL A o

Start 765.008 MHz Stop 799.068 MHz
#Res BH 30 kHz #UBH 1 MHz #5weep 2 5 (2000 pts)

4 Agilent

Mkrl 799.256 MHz

Ref @ dBm #Atten 6 B -62.13 dBm
#Hva

Start 798,008 MHz Stop 806.006 MHz
#Res BH 30 kHz #WEH 1 MHz #Sweepn 20 5 (1000 pts)
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Highest Channel

Ref 38 dBEm #Atten 30 dB

Hw g

Log '

T WWN, |
B/ J
st i ’I

36 |
dB |

prerel] o

Hl 52
Center 774.987 56 MHz Span 280 kHz
#Res BW 188 Hz YEH 1 kHz Sweep 3562 5 (1000 prs)
RHS Results Froq 0ffeat  Ref BI dBc Lower ggy dBe UPPer gpy
Carrier Powar 15,63 kHz  B.258 kHz -48.25 -9.76 -46.41 -7.az
30.49 dBm /  21.58 kHz  6.258 kHz -B5.51 -27.32 -BG.11 -27.52
9C_RAAR kH= 37.50 kHz  25.8@ kHz -E5.92 -27.43 -BG.11 -2E.52
§2.50 kHz  25.8@ kHz -71.5@ -33.18 -71.32 -32.83
87.50 kHz  25.88 kHz -75.81 -36.52 -75.27 -36.78

Agilent

Eef 35 dBm #(tten 30 dB
#Hvy
Log
16
dB/
Dffst
30
dB

FA 1 | f
" - M‘#wm

—=

L

M S|ty | it
Center 774987 5 MHz Span 858 kHz
#Res BH 1 kHz VEW 18 kHz Sweep 2481 5 (1806 prs)
RMS Results Froq 0ffeet  Ref BW  dBc LoWwer ggy dec UPPer gy

Carrier Power  158.8 kHz  1@8.8 kHz -73.94 -35.42 -74.81 -35.49

38,52 dBm /  250.8 kHz  180.8 kHz -78.87 -39.55 -78.61 -48.88

5C BBEE KH= 356.8 kHz  1AB.B kHz -79.53 -41.38 -5A.64 -42.11
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i Agilent

Mkl 772834 MHz
Ret 38.49 dBm #Atten 30 dB -45.76 dBm
#Hvg
Log
18
dB/
Offst
30
dB

—36.6
dBm

PRvy

V1 352
53 FC

AA
£01: Jl|
FTun |l

o AL
PPN L L I.-..Ia.l.n.l_ Ty ow B, L e 1 LLLE patihs ?i.ld.:.-..’_-l.. TPt AT TE N EAL FAe 1T e |.||I- " o In.Jn. IJ.J.J. |I|I-I|| "

Center 774,99 MHz Span 36 MHz
#Res BH 30 kHz #«/BH 1 MHz #Smeep 2 5 (2008 pts)

W Agilent

Mkrl //5.458 5 MHz
Ref 38.49 dBm #Atten 30 dBE -46.28 dBm
#lug
Log

18
il
Offst

30
dB

Center 774987 5 MHz Span 2 MHz
#Res BH 368 kHz #/BH 1 MHz #3weep 2 5 (1080 pts)
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w5 Agilent

Mkrl 759.208 MHz
Ref 35.49 dBm #Htten 30 dB -46.78 dBm
#Fvg
Log
18
dB/
Offst
3B
dB

D
-36.5
dBm

PAvg

V1 s2
33 FC

AA
£ [
FTun

o

Lok Fry b Ml et Ll I P | PRpT I EE Ty JH
by vy 3 hpict vl

B

Start 774.800 MHz Stop 799.008 MHz
#Res BH 3@ kHz #BH 1 MHz #Sween 2 5 (2000 pts)

4 Agilent

Mkrl &01.163 MHz

Ref @ dBm #Atten 5 dB -61.78 dBm
#Hvg

Start 798.008 MHz Stop 306.068 MHz
#Res BH 30 kHz sYBH 1 MHz #oweep 28 5 (1006 pts)

Report No: (NIE)
49985RRF.001 Page 71 of 130 2016-09-20



AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, \‘97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

TETRA 22 kHz.799-805 MHz band.
Lowest Channel

35 Agilent

Ref 36 dBm #fAtten 30 4B
#Hv e

o WM

PHUQ | In ‘|ﬁi'| i '
fulis ULy,
Wl 52 |
Center 799.612 56 MHz Span 260 kHz
#Res BW 100 Hz YEH 1 kHz Sweep 3.562 5 (10060 pts)
RMS Results Freg Offcet  Ref BMW dec Lower gpy dEc UPPer gpy
Carrier Pawaer 15,63 kHz  E.2G@ kHz -GA.A1 -11.69 -4E.26 -8.54
38.37 dBm /  21.B8 kHz  6.258 kHz -63.19 -24.87 -BB.13 -27.81

S5 AARA kHz 37.58 kHz  25.88 kHz -G4.67 -26.34 -B5.22 -26.98

62.58 kHz  2C.B8 kHz -78.92 -32.68 -71.34 -33.82

87.58 kHz  25.88 kHz -7G5.46 -37.13 -74.73 -36.41

4 Agilent

Ref 35 dBEm #Atten 30 dB

#Hvg
Log ﬁ%
16

dB/
Offst
39
dB

FAvy 1
WW M Phiteanal

R T

b
Center 799812 5 MHz Span 858 kHz
#Res BW 1 kHz VEH 18 kH=z Sweep 2481 5 (1080 pts)
RMS Results Freq Dffset  Ref B dBe Lower gy dec Upper ypp
Carrier Power  15@,8 kHz  188.8 kHz -73.79 -35.88 -74.33 -35.780
38.62 dBm /  25@.8 kHz  1BA.A kHz -75.67 -4B.84 -78.59 —48.85
9E AARA kH= 350,08 kHz  188.8 kHz -88.47 -41,55 -88.94 -42.31
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5 Agilent

Mkrl 796.115 MHz
Ref 38.32 dBm #Atten 30 dB -46.68 Bm
#Avg
Log
16
dB/
Offst
30
dB

1]
-36.7
dBm

PAwvy

Y1 &2
53 FC

AA
£ |
FTun j [

FOT PO T o et b i el s g e s b A S YIVRINEY WHTHPRRFT TN W

Center 799812 MHz Span 38 MHz
#Res BH 38 kHz #UBH 1 MHz #5weepn 2 5 (2000 prs)

= Agilent

Mirl 799.548 5 MHz

Ref 38.32 dBm #Atten 30 dB —46.38 JBm
#vg
Log

14
il
Offst

1=
L
[a3
|
- | T |

Center 799.812 5 MHz Span 2 MHz
#Res BH 38 kHz #YBH 1 MHz #aweepn 2 5 (1080 pts)
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% Agilent

Mkrl /86264 MHz
Ref 38,32 dBm #Atten 30 4B -47.88 dBm
#Hvg
Log
18
dB/
Offst
30
dB

ol
-36.7
dBm

PRug

vl os2
$3 FC

AR
£(5): !

FTun I
1
SRS " I T u¢ i PR [APTREETRTYE NIDPE TP TR | HIIM'JI k—h“

Swp

Start 775.808 MHz Stop 801008 MHz
#Res BH 30 kHz #JBH 1 MHz #5neep 2 5 (2000 prs)

% Agilent

Mikrl 775.2083 MHz
Ref @ dBm #Atten 6 dB -62.88 dBm
#Hwg
Log
18
dB/
Offst
20
dB

Ol
-61.7
dBm

FARvg

V1 52 1
83 FCWW, i g g -+ 1#141‘,3.WWMMM
AA
£01
t 50k
Swp

Start 768.608 MHz Stop 776808 MHz
#Res BW 36 kHz #YEW 1 MHz #3weep 2 5 (1000 prs)
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Highest Channel

Agilent
Ref 30 dBm #Atten 30 dB
Hw g l
Ll:lg b N
0 A
B/ ‘ i
st H
B |
5 .
]
PH"."Q I | "jl I
| | 1 h
WL 52 | 1
Center 804,987 58 MHz Span 208 kHz
#Res BHW 180 Hz VEW 1 kHz Sweep 35967 5 (1080 pts)
RMS Results Freq 0ffcet  Ref BW dBe Lower gy dee UpRer gpp,
Carrier Power 15,63 kHz  6.258 kHz -49.19 -18,77 -45.21 -7.39
38.41 dBm ¢/  21.88 kHz  G.25@ kHz -G4.85 -25.65 -GE.59 -20.47

9E AARA kH= 37.50 kHz  25.80 kHz -£5.44 -27.83 -BE.35 -2E.94

£2.58 kHz  25.88 kHz -78.37 -31.85 -71.25 -az2.84

§7.50 kHz  25.80 kHz -75.34 -36.93 -74.84 -3E.42

Agilent

Ref 35 dBEm #Atten 38 dB
#Fvg
Log
108
dB/
Offst
3B
dB

. L,

LA Nl

_%'-_

W'li'nr UL ﬁ*
UL S2luphdvbidal
Center 504,987 5 MHz Span 858 kHz
#Res BW 1 kHz VBH 18 kHz Sweep 2,481 5 (1060 pts)
RHS Results Froq 0ffeet  Ref BM dBc Lower ypy dec Upper gpy
Carrier Power  15B.8 kHz  1BA.B kHz -73.56 -35.83 -74.28 -35.57
30.62 dBm /  25A.8 kHz  188.8 kHz -77.89 -39.26 -7E.26 -39.53
9C AARA kH= 358.8 kHz  188.8 kHz -5A.54 -41.91 -8A.52 -41.59
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a DEKRA company

i Agilent

Mkrl 811.755 MHz
Ref 38.41 dEm #ftten 30 JB -46.24 dBm
#Hvy
Log
16
dB/
Dffst
30
dB
D
-36.6
dBm

PAvag

W1 52
53 FC

AA
£0Fy: |
FTun ||

g

Center 804,99 MHz Span 38 MHz
#Res BH 30 kHz #\/BH 1 MHz #Sweep 2 5 (POE0 pts)

4 Agilent

Mkrl 885481 5 MHz
Ref 38.41 dBm #Atten 30 dB -45.96 dBm
#Hwg
Log

1@
il
Offst

38
dB

dBm
PRy

u
o, 1
i
-

Y

g /1
£t Ji 4,
F>50k 7 e

S 1
wa S T - M%W

Center 884,957 5 MHz Span ¢ MHz
#Res BH 30 kHz #JBH 1 MHz #Sweep 2 5 (1080 pts)
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AT-

O

WiReELESS
a DEKRA company

D DEKRA

s Agilent

Ref 38.41 dBEm

#Atten 30 dB

Micrl 787.848 MHz
-46.56 dBm

#Hvg
Log

18
dB/

Offst
38
dB

]
-36.6

dBm

FAvy
W1 352

53 FC
AA

£0fn

FTun

Swp

TR (ROPRT RN | (e -JI l\ﬁ.

PIETRRETT ¥ gy
T Lot

Start 775008 MHz
#Res BH 30 kHz

#/EH 1 MHz

Stop B06.808 MHz
#Sweep 2 5 (2000 prs)

#Htten 6 dB

Mkrl 775544 MHz
-62.28 dBm

Start 768,008 MHz
#Res BH 30 kHz

#\BH 1 MHz

Stop 776,080 MHz
#oneep 2 5 (1006 pts)
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TETRA, 22 kHz. 809-824 MHz band.

Lowest Channel

3 Agilent

AT-

a DEKRA company

NC,

WiReELESS

D DEKRA

Ref 38 dBm #Htten 30 dB

#Awa

il
Log
14 1""”’

:.'”"r'"‘qh

dB/ {

Offst

38
dB

[T
I

PRwva

=

il
W1 52

Center 809,612 56 MHz

#Res BW 300 Hz #YBH 3 kHz

Span 208 kHz
Sweep 6486 5 (1000 pts)

RHS Results rreq 0ffset  Ref BW dBc LOWEr gpg dBc UpPer ggy

Carrier Power 7580 kHz  15.80 kHz -G@.77 -22.53 -G2.A7 -23.54
3824 dBm /  GSA.BA kHz  16.8A kHz -7A.85 -31.51 -R9.62 -31.38
SC.AAAA kHz 75.88 kHz  10.88 kHz -73.56 -30.32 -73.99 -35.76

Middle Channel

- Agilent

Ref 38 dBm #Atten 38 dB

#Ava

by

(g

FAvg I+
anwﬁﬂ“
Weoszl |

Center 816.500 88 MHz
#Res B 380 Hz

RMS Results rFreq 0ffzet

#WBH 3 kHz

Ref Bl dBc Lower gpp

Carrier Fower  25.AR kHz  18.88 kHz -BB.62 -22.44
30.18 dBm /  5A.060 kHz  18.88 kHz -58.71 -31.53
9L GEAE KMz 7588 kHz  18.88 kHz -74.32 -36.14

Span 280 kHz
Sweep 6486 5 (1006 pts)

dec UpPer ggp

-61.73 -23.55
-E9.E7 -31.49
-74.34 -36.17
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel
- Agilent
Ref 30 dBm #Atten 30 JB
oo b s
16 ATV
dB/ |
0ffst
38
dB ] |
' " |t
l Wik
v MWWWW i
H1 352
Center 823,987 50 MHz Span 268 kHz
#Res BN 300 Hz #YBH 3 kHz Sweep G486 5 (1006 prs)
RMS Results rroq 0ffcet  Ref BI dpe Lower gpg dBe UPPer g
Carrier Power 25,88 kHz = 10.88 kHz -GB.04 -22.56 -G1.59 -23.33
38.26 dBm /  GB.BB kHz  18.88 kHz -59.15 -3@.80 -£0.44 -31.18
9C BEEA kHz 7C.BE kHz  10.88 kHz -74.22 -35.95 -73.94 -35.50

TETRA, 22 kHz. 854-869 MHz band.

Lowest Channel

# Agilent

Ref 38 dBm #Atten 38 dB

tnﬂug IR
ad ,Af'-”"' T
16
B/ |
Offst

38
dB

| | Mwwmmww

Weos2l | '
Center 854,812 56 MHz Span 288 kHz
#Res BH 300 Hz #\JBH 3 kHz Sweep 6,456 5 (1000 pts)

RMS Results Froq 0ffset  Ref BW  dBc Lower ggg dBe UPPEr gBn

Carrier Power  25.8@ kHz ~ 18.88 kHz -58.58 -21.37 -61.38 -23.16
38.22 dBm /  5O.08 kHz  18.8B kHz -E9.55 -31.33 -69.56 -31.34
SC.GGRE kHz  75-B8 kHz  18.88 kHz -74.38 -36.88 -74.88 -35.79

PAwg

Report No: (NIE)
49985RRF.001 Page 79 of 130 2016-09-20



AT4 wireless, S.A.U. {
Parque Tecnolégico de Andalucia, \‘97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Middle Channel

¥ Agilent

Ref 38 dBm #Atten 36 dB
#Aug

) T
0 A
dB/ |'
0ffst

3@
dB

PRy %WW MM WIT’V !',i'.'.r

LA Rl
ML s2| |
Center 861.500 @8 MHz Span 288 kHz
#Res BW 380 Hz #UBKW 3 kHz Sweep 6.486 5 (1BBA pts)
RMS Results rrog Offeat  Ref BU dBc Lower gpy dBe UPREr gBy,

Carrier Powar 25,88 kHz  12.88 kHz -59.48 -21.15 -E@.15 -21.84

38.31 dEm /  50.8A kHz  18.88 kHz -§9.83 -31.53 -B9.79 -31.49

2C HAER kH= 75.808 kHz  18.A8 kHz -73.88 -35.57 -73.93 -35.62

Highest Channel

¥ Agilent

Ref 38 dBEm #HAtten 30 dB
#Rwvg

Alh | A
L i
g i
dEg/ »
0ffst

3@
dB

| A M
o 4 WWWWW

Weosel | ]
Center 868,987 58 MHz Span 288 kHz
#Res BH 300 Hz #\BW 3 kHz Sweepn 6,486 5 (1000 pts)

RMS Results Freq offset  Ref B dBc Lower ggg dBc UPPer ggg

Carrier Power 25,06 kHz ~ 18.88 kHz -68.12  -21.82 -BL.16 -22.87
38.29 dBn /  GB.B@ kHz  18.88 kHz -68.28  -30.99 -£8.77 -31.47
5C.G0F kHz 758 kHz  18.88 kHz -73.84  -35.54 -74.92 -36.62
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Frequency Stability

SPECIFICATION
FCC §2.1055, §90.213. 809-824/854—-869 MHz bands.

Unless noted elsewhere, transmitters used in theces governed by this part must have a minimusgudency
stability as specified in the following table.

Frequency range (MHz) Mobile stations
Over 2 watts output | 2 watts or less output
power power
809-824 2.5 ppm 2.5 ppm
854-869 2.5 ppm 2.5 ppm

FCC 82.1055, §890.539. 769—-775/799-805 MHz bands.

The frequency stability of mobile, portable, anahtrol transmitters operating in the narrowband sagnmust be
400 parts per billion (0.4 ppm) or better when AisQocked to the base station. When AFC is notéacto the
base station, the frequency stability must be astld.0 ppm for 6.25 kHz, 1.5 ppm for 12.5 kHz (el

aggregate), and 2.5 ppm for 25 kHz (4 channel agged.

METHOD

The frequency tolerance measurements over tempenauations were made over the temperature rahgd80°C
to +50°C. The EUT was placed inside a climatic dmanand the temperature was raised hourly in 1@ $rom

—30°C up to +50°C.
Frequency Stability vs Voltage: Vary primary suppbjtage between the extreme voltage values detlare

The EUT is set in continuous transmission withowdoiation (only carrier) and the frequency is meegwvith
the frequency meter of Radiocommunication anali#e8920A.
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RESULTS

809-824 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
Frequency stability with Temperature
+50 55 0.06736
+40 37 0.04532
+30 -20 -0.02449
+20 -46 -0.05634
13.6 +10 -2 -0.00245
0 -10 -0.01225
-10 -49 -0.06001
-20 -54 -0.06614
-30 72 0.08818
Frequency stability with Supply Voltage
15.6 20 -61 -0.07471
10.8 20 -59 -0.07226

854-869 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
Frequency stability with Temperature
+50 56 0.06500
+40 36 0.04179
+30 -28 -0.03250
+20 -47 -0.05456
13.6 +10 2 0.00232
0 -16 -0.01857
-10 -50 -0.05804
-20 -50 -0.05804
-30 68 0.07893
Frequency stability with Supply Voltage
15.6 20 -61 -0.07081
10.8 20 -52 -0.06036
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769-775 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
Frequency stability with Temperature
+50 44 0.05699
+40 27 0.03497
+30 -20 -0.02591
+20 -49 -0.06347
13.6 +10 1 0.00130
0 -12 -0.01554
-10 -32 -0.04145
-20 -43 -0.05570
-30 60 0.07772
Frequency stability with Supply Voltage
15.6 20 -53 -0.06865
10.8 20 -51 -0.06606

799-805 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
Frequency stability with Temperature
+50 53 0.06608
+40 30 0.03741
+30 -17 -0.02120
+20 -48 -0.05985
13.6 +10 2 0.00249
0 -11 -0.01372
-10 -40 -0.04987
-20 -46 -0.05736
-30 72 0.08977
Frequency stability with Supply Voltage
15.6 20 -53 -0.06608
10.8 20 -55 -0.06858
Measurement uncertainty <+1x90

Verdict: PASS
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Spurious emissions at antenna terminals

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbenaenore than 250 percent of the authorized badiifhwiAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseeas|dency block greater than 37.5 kHz, the powernyf a
emission shall be attenuated below the transnpiverer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hés the frequency removed from the center ofdiner channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégycmore than 75 kHz, the attenuation of any eimmss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769—-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenxmaatput power (P) by at least 43 + 10log (P) dBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1
GHz.

METHOD

The EUT RF output connector was connected to atigpe@nalyser using a 50 ohm attenuator and tredutasn
bandwidth of the spectrum analyser was set to H® for frequencies < 1GHz and 1 MHz for frequencies
1GHz. The spectrum was investigated from 10 kHFGHz.

The reading of the spectrum analyser is correcidiu tve attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyzer.
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RESULTS (see plots in hext pages)

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

a DEKRA company

D DEKRA
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AT4@

WiReELESS

a DEKRA company

TI D-LMR 20 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

No spurious signals were found.

CHANNEL: MIDDLE

No spurious signals were found.

CHANNEL: HIGHEST

Spurious Frequency (GHz

Level (dBm)

Uncertaintg)d

4.1205

-28.34

<+2.03

TI D-LMR 20 kHz bandwidth.

CHANNEL: LOWEST

854-869 MHz band.

Spurious Frequency (GHz Level (dBm) Uncertaint)d
1.7076 -26.79 <+2.03
4.2699 -24.50 <+2.03
CHANNEL: MIDDLE
Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.723 -27.34 <*2.03
4.3073 -26.76 <*2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)(d
1.7384 -25.52 <+2.03
4.3446 -26.22 <+2.03

D DEKRA
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TETRA 22 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST

No spurious signals were found.

CHANNEL: MIDDLE

AT4@

WiReELESS

a DEKRA company

Spurious Frequency (GHz Level (dBm) Uncertaintg)d
4.0824 -28.38 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintig)d
4.1198 -27.95 <+2.03
TETRA 22 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST
Spurious Frequency (GHz Level (dBm) Uncertaintig)(d
1.7076 -28.06 <+2.03
4.2699 -26.24 <+2.03
CHANNEL: MIDDLE
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.7231 -28.22 <+2.03
4.3077 -27.56 <+2.03
CHANNEL: HIGHEST
Spurious Frequency (GHz Level (dBm) Uncertaintg)d
1.7384 -26.62 <+2.03
4.3446 -26.87 <+2.03

Verdict: PASS

D DEKRA
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P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 48 dBEm #Atten 30 dB

D DEKRA

#Peak
Log

18
dB/

DOC Coupled

Offst
30.8
dB

1]
-13.8

dBm
Lafw

W1 52

33 FC
AA

£f: \ I . | o :
FTun

Swp

Start 18 kHz
#Res BH 108 kHz #\BH 388 kHz

Note: The peak above the limit is the carrier fierty.

Stop 1.080 88 GHz

#3weepn 1 5 (8192 pts)

3 Agilent

Ref 18 dBm #Htten 10 dB

#Peak
Log

18
dB/

Offst

48
dB

D
-13.8
dBm

LgAw

W1 52

S3 FC
AA

£
FTun

Swp

Start 1,898 8 GHz
#Res BH 1 MHz #YBH 3 MHz

Stop 18,080 @ GHz
#Sweep 1 5 (8192 pts)
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CHANNEL: HIGHEST

Ref 46 dBm #Atten 30 dB
#Peak
Log
18
dB/ DC Coupled
Dffst
30.8
dB

-13.6
dBEm

LaAy

V1 52
53 FC
AA

£0f) ll |
FTun W&MMW'“ .

Swp

Start 10 kHz Stop 1.0868 B8 GHz
#Res BH 198 kHz #YBH 388 kHz #5weep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

# Agilent

Ref 18 dBm #Atten 16 dB
#Peak
Log
16
dB/
Offst
46
dB

Start 1.068 @ GHz Stop 10.080 @ GHz
#Res BH 1 MHz #+YBH 3 MHz #5neep 1 5 (8192 pts)
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P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

Ref 48 dBm #Atten 30 dB

D DEKRA

#Peak
Log

18
dB/

OC Coupled

Offst
38.8
dB

]
-13.8

dBm
LaAw

Vlose

53 FC
AA

£Cf):
T oo bbbl s

Swp

Start 18 kHz
#Res BH 108 kHz #\/BH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.868 B8 GHz
#5neep 1 5 (8192 pts)

= Agilent

Ref 18 dBm #Atten 10 dB

#Peak

Start 1998 @ GHz
#Res BH 1 MHz #YBH 3 MHz

Stop 10,008 @ GHz
#5weep 1 5 (8192 pts)
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CHANNEL: HIGHEST

Ref 40 dBm

AT-

#Atten 30 dB

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/

oc

Coupled

Offst
E15R
dB

ol
-13.8@

dBm
LaAwy

W1 352

33 FC
AR

£
FTun

PRSP PFRTIDRRTIE FOPRR R wronse vow] PP L TR

Swp

Start 10 kHz
#Res BW 188 kHz

#BW 388 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.0 06 GHz
#Sweep 1 5 (8192 pts)

= Agilent

Ref 18 dBm

#Htten 10 dB

#Peak

Start 1.080 @ GHz
#Res B 1 MHz

#WBH 3 MHz

Stop 10,600 8 GHz

#oweep 1 5 (8192 ps)

D DEKRA
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AT4@

a DEKRA company

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 48 odBm #Atten 30 dB

D DEKRA

#Peak
Log

18
dB/

OC Coupled

Offst
3.8
dB

ol
-13.8

dBm
LaAy

W1 52

53 FC
AA

£0f
FTun

LSRRI TR ey [T T R AR Y I SR TR

Swp

Start 18 kHz
#Res BW 100 kHz #\VEH 300 kHz

Stop 1.806 88 GHz
#Sneep 1 5 (81392 pts)

Note: The peak above the limit is the carrier fey.

. Agilent

Ref 1@ dEm #Atten 18 dB

#Paak

Start 1.668 @ GHz

#Res BH 1 MHz #YBH 3 MHz

Stop 10.086 8 GHz
#Sweep 1 5 (8192 pts)
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CHANNEL: HIGHEST

Ref 48 dBm #Htten 30 dB

#Peak
Log

18
dB/ DC Coupled
Dffst

38.8
dB

-13.8
dBm

Lafw

Vi sz
33 FC
AR

£
SR SRR TreYY TR T IR FORERT R N B

Swp

Start 18 kHz Stop 1.AE6 BA GHz
#Res BH 100 kHz #UBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

4 Agilent

Ref 168 dBm #Atten 10 dB
#Paak

Start 1.000 § GHz Stop 10.980 @ GHz
#Res BH 1 MHz #BH 3 MHz #3weep 1 5 (8192 pts)
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bandwidth. 799-805 MHz band.

CHANNEL: LOWEST

Ref 48 dBm #Htten 30 dB

#Peak
Log
14
dB/
Dffst
30.8
dB

D
-13.8
dBm

LaAy

Y1 32
53 FC
AR
£0£0:
FTun
Swp

OC Coupled

AR b oo it omiviosaosootiomioisbsiand

Start 18 kHz Stop 1.0800 68 GHz
#Res BH 188 kHz #\JBKH 300 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

x5 Agilent

Ref 18
#Peak

dB/
Offst
48
dB

ol
-13.8
dBm

LaAy

V1 s2
53 FC
AR
£
FTun
Swn

dBm #fAtten 160 dB

Start 1.060 & GHz Stop 10,066 6 GHz
#Res BH 1 MHz #UEH 3 MHz #Sweepn 1 5 (8192 pts)
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WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm #Htten 30 dB

#Peak
Log
18
dB/
Offst
0.8
dB

Dl
-13.8
dBm

LaAw

¥l 52
53 FC
AA
£(f)
FTun
Swp

Start 18 kHz

D DEKRA

oc

Coupled

s o b

Stop 1.686 86 GHz

#Res BH 188 kHz #+YEKH 308 kHz #Sweep 1 5 (8192 pts)
Note: The peak above the limit is the carrier fierty.

- Agilent

Ref 18

dBm #Atten 10 dB

#Peak

dB/
Offst

48
dB

ol

2130 .
dB Wﬂmuqﬂmw

LaAy

W1 52

53 FC
AA

£
FTun

Swp

Start 1

B88 8 GHz Stop 10680 8 GHz
#Res BW 1 MHz #YYEH 3 MHz #Sweep 1 5 (8192 pts)
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TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

Ref 48 dBEm #Atten 30 dB

D DEKRA

#Peak
Log

18
dB/

oc

Coupled

Offst
30.8
dB

]
-13.8

dBm
LgAwy

Wl 52

33 FC
AA

£t
SO, e TR R I S SN R

Swp

Start 18 kHz
#Res BH 108 kHz #\BH 388 kH=z

Note: The peak above the limit is the carrier fierty.

Stop 1.998 89 GHz

#Sween 1 5 (8192 pts)

. Agilent

Ref 18 dBm #Htten 10 dB

#Peak

dB/
Offst

48
dB

Dl
-13.8
dBm

LaAy
V1 32

53 FC
AA

£
FTun

Swp

Start 1.888 8 GHz
#Res BH 1 MHz #YBH 3 MHz

Stop 10,060 @ GHz
#iweep 1 5 (8192 pts)
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CHANNEL:

WiReELESS
a DEKRA company

HIGHEST

Ref 48 dBm #Atten 30 dB
#Peak
Log

18

dB/ OC Coupled
Offst
30,8

£t
FTor VAot i o s et st

Start 18 kHz Stop 1.6@6 66 GHz
#Res BH 1608 kHz #+UEH 300 kHz #Sweepn 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiery.

= Agilent

Fef 10 dBm #Atten 10 dB
#Peak

Start 1.008 @ GHz Stop 10.808 @ GHz
#Res BH 1 MHz #YBH 3 MH=z #5weep 1 5 (8192 pts)
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TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

Ref 48 dBm #Atten 30 4B
#Peak
Log
1@
dB/ DC Coupled
Offst
30.8
dB

ol
-13.8
dBm

LgAw

W1 s2
33 FC
AA

£0f A i " A I
FTun

Swp

Start 19 kHz Stop 1086 A6 GHz
#Res BH 16@ kHz #JBH 380 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

3 Agilent

Eef 1@ dBEm #Atten 10 dB
#Paak

Start 1.800 @ GHz Stop 190.088 8 GHz
#Res BH 1 MHz #YBH 3 MHz #iweep 1 5 (8192 ptsd

Report No: (NIE)
49985RRF.001 Page 98 of 130 2016-09-20



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST

Ref 48 dBm #Atten 30 dB

AT-

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/

OC Coupled

Offst
38.8
dB

ol
-13.8

dBm
LaAw

V1 52

53 FC
AA

£
FTun

g LA A oAb s oo

Swp

Start 18 kHz
#Res BW 108 kHz #WBH 306 kHz

Note: The peak above the limit is the carrier fieuy.

Stop 1,800 00 GHz
#Sweep 1 5 (8192 pts)

- Agilent

Fef 18 dBEm #Atten 10 dB

#Peak

Start 1.888 @ GHz

#Res BW 1 MHz #WEH 3 MHz

Stop 19.088 & GHz
#hweep 1 5 (8192 pts)

D DEKRA
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AT4@

a DEKRA company

TI D-LMR 20 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

D DEKRA

Ref 48 dBm #Atten 30 dB

#Peak
Log

18
dB/

OC Coupled

Offst
38.8
dB

ol
-13.8

dBm
LaAy

Wl s2

53 FC
AR

ECf
FTun

Swp

Start 10 kHz
#Res BH 180 kHz #UBKW 360 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.066 8@ GHz
#3weep 1 5 (8192 pts)

3 Agilent

Ref 18 dBm #Htten 18 dB

#Peak

dB/

Offst

48
dB

Dl
-13.8 | |
dBm

LaAy

W1 sz

353 FC
AA

£
FTun

Swa

Start 1.088 GHz

#Res BH 1 MHz #UBH 3 MHz

Stop 10.008 GHz
#Sweep 1 5 (8192 pts)
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WiReELESS
a DEKRA company

CHANNEL: MIDDLE

Ref 48
#Peak
Log
18
dB/
Offst
30.8
dB

-13.6
dBEm

LaAy

V1 32
53 FC
RA
£
FTun
Swp

dEm #Atten 30 dB

OC Coupled

OGPl VOO SN FTIFUBY VR AVFUMPNEY WO

Start 18 kHz Stop 1088 A@ GHz
#fes BH 168 kHz #\VBH 368 kHz #5weep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

5 Agilent

Ref 18 oBm #Atten 18 dB

#Peak

Start 1.080 GHz Stop 10.808 GHz
#Res BH 1 MHz #YBH 3 MH=z #Sneep 1 5 (81392 pts)
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WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 40
#Peak
Log
18
dB/
Dffst
30.8
dB

Dl
-13.8
dBEm

LaAy

V1 352
53 FC
RA
£
FTun
Swp

Start 10 kHz

dEm #Htten 30 dB

pC

Coupled

OGPl VOO SN FTIFUBY VR AVFUMPNEY WO

Stop 1,066 @9 GHz

#fes BH 168 kHz #VBH 368 kHz #5weepn 1 5 (8192 pts)
Note: The peak above the limit is the carrier fiey.

= Agilent

Ref 18 dBm #Atten 10 dB

#Peak

dB/
Offst

Start 1.088 GHz

Stop 10.868 GHz

#Res BH 1 MHz #YBH 3 MH=z #5weep 1 5 (8192 pts)
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WiReELESS
a DEKRA company

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

Ref 40
#Peak
Log
18
dB/
Dffst
30.8
dB

-13.6
dBEm

LaAy

V1 352
53 FC
RA
£0f)
FTun
Swp

dEm #Ftten 30 dB

DC Coupled

et v B ot s R Sk lchr et

Start 18 kHz Stop 1066 6@ GHz
#Res BH 108 kHz «UBH 200 kHz #3weep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

= Agilent

Ref 18 dBm #Atten 18 dB

#Peak

dB/
Offst
48
dB

-13.8
dBm

LaAy

Y1 352
53 FC
AA
£0f
FTun
Swp

.,mw*—ﬁéwwmm

Start 1.866 GHz Stop 10.808 GHz
#Res BH 1 MHz #JBH 3 MHz #Sweep 1 5 (8192 pts)
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WiReELESS
a DEKRA company

CHANNEL: MIDDLE

Note: The

Ret 48 oBm #Atten 30 4B
#Peak
Log
18
dB/ DC Coupled
Dffst
30.58
dB

ol
-13.8
dBm

LaRw

V1 52
33 FC
AR

£t
=R T nemew P seRsaer RN IR L TSVERE AR L E P

Swp

Start 18 kHz Stop 1.086 BA GHz
#Res BH 180 kHz #\BH 300 kHz #Sweep 1 5 (8132 pts)

peak above the limit is the carrier fity.

% Agilent

Ref 16 dBm #Atten 10 dB
#Peak

Start 1006 GHz Stop 19,8608 GHz
#Res BH 1 MHz #BH 3 MHz #iweep 1 s (8192 pts)
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WiReELESS
a DEKRA company

CHANNEL: HIGHEST

Ref 48 dBm #Atten 38 dB
#Pealk
Log
18
dB/ OC Coupled
Offst
30,8
dB

]
-13.8
dBEm

LaAy

V1 52
33 FC
AA

£
ETun | e e ARl e TR T RRRI R PRI R T e

Swp

Start 18 kHz Stop 1.008 86 GHz
#Res BW 180 kHz #JEW 300 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

% Agilent

Ref 16 dBm #Atten 10 dB
#Peak

Start 1.80@ GHz Stop 10808 GHz
#Res BW 1 MHz #/BH 3 MHz #Sweep 1 s (6192 pts)
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TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

Ref 46 dBm #Htten 30 dB

D DEKRA

#Peak
Log

14
dB/
Offst

oc

Coupled

3083
dB

-13.8

dBm
LgAy

Vi sz

53 FC
AA

£if:
FTun

Swp

Start 18 kHz
#Res BHW 108 kHz #\/BW 308 kHz

Note: The peak above the limit is the carrier fierty.

Stop 1.808 8@ GHz
#3weep 1 5 (8192 pts)

#e Agilent

Ref 18 dBm #Atten 18 dB

#Pegk

Start 1.086 GHz
#Res BH 1 MHz #UBH 3 MHz

Stop 10,860 GHz
#3meep 1 5 (8192 pts)

Report No: (NIE)
49985RRF.001 Page 106 of 130

2016-09-20



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia, A ’ @

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.

WiReELESS

I.F. A29 507 456 a DEKRA company

CHANNEL: MIDDLE

Ref 48 odBm #Atten 30 dB

#Peak
Log
18
dB/
Offst
30.8
dB

Dl
-13.8
dBm

LaAy

Y1 352
53 FC
AR
£
FTun
Swp

Start 180 kHz

D DEKRA

oC

Coupled

Tl ket b il W e

Stop 1.0@6 98 GHz

#Res BH 188 kHz #/BH 308 kHz #Sneep 1 5 (81392 pts)
Note: The peak above the limit is the carrier fiey.

5 Agilent

Fef 18 dBEm #Atten 16 dBE

#Peak

Start 1,000 GHz Stop 1
#Res BH 1 MH= #\BH 3 MHz #oweep 1 5 (8192 pts)

0.600 GHz
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CHANNEL: HIGHEST

Ref 48 dBm #Atten 30 dB

AT-

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/

OC Coupled

Offst
38.8
dB

ol
-13.8

dBm
LaAy

V1 52

33 FC
AA

£
FTun

L TOVTTTPRTSUEPRTAT IR TR PO VYR BN AT SWRRNY Y

Swp

Start 10 kHz
#Res BW 100 kHz #\/BH 300 kHz

Stop 1.068 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

He Agilent

Ref 18 dBm #Atten 10 dB

#Peak

dE/

Offst

48
dB

-13.6
dBEm

LaAy

V1 52

53 FC
AA

£
FTun

Swp

Start 1.806 GHz

#Res BW 1 MHz #\VBH 3 MHz

Stop 10,880 GHz
#3neep 1 5 (8192 pts)

D DEKRA
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TETRA 22 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST

Ref 48 dBm #Htten 30 dB

AT-

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/

OC Coupled

Offst
38.8
dB

ol
-13.8

dBm
LaAy

Wl 52

33 FC
AA

£t
FTun

Y Y WP FRPUR RV NP FTH MR POV ST PRSP

Swp

Start 18 kHz
#«Res BH 180 kHz #UBH 308 kHz

Stop 1.008 08 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

# Agilent

Ref 18 dBm #Atten 18 dB

#Peak

Start 1.000 GHz

#Res BH 1 MHz #WBW 3 MHz

Stop 10,606 GHz
#Sweep 1 5 (8192 pts)

D DEKRA
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CHANNEL: MIDDLE

Ref 48 dBm #Atten 38 dB

AT-

O

WiReELESS
a DEKRA company

#Peak
Log

18
dB/

DC Coupled

Offst
30.3
dB

ol
-13.8

dBEm
Loy

Y

53 FC
AR

£
FTun

VTR TE vimey e T TR SRR

Swp

Start 10 kHz
#Res BH 180 kHz #BH 3680 kHz

Note: The peak above the limit is the carrier fierty.

= Agilent

Stop 1086 00 GHz
#Sweepn 1 5 (8192 pts)

Ref 18 dBm #Atten 16 dB

#Peak

Start 1.888 GHz

#Res BH 1 MHz #VEW 3 MHz

Stop 10.088 GHz
#5weep 1 5 (8192 pts)

D DEKRA
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CHANNEL: HIGHEST

Ref 48 dBm #Atten 30 dB

#Peak
Log
18
dB/
Offst
30.8
dB

Start 18 kHz

DC

Coupled

G VRS AHTAT TERTPEE R PR S TRENPL VY

Stop 1088 @8 GHz

#fes BH 160 kHz #UBH 308 kHz #5weep 1 5 (8192 pta)
Note: The peak above the limit is the carrier fierty.

ilent

3 Ag

Ref 18 dBm #fAtten 18 dB

#Fealk
Log

14
dB/
Offst

48
B

ol

-13.0 M@Wmﬂﬂﬂ%w
dBm

LgAw

W1 32

33 FC
AA

£(f
FTun

Swp

Start 1.

pEa GHz Stop 19,068 GHz
#Res BH 1 MH= #\BH 3 MHz #oweep 1 5 (8192 pts)
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Radiated emissions

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbenaenore than 250 percent of the authorized badiithwiAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseeas|dency block greater than 37.5 kHz, the powernyf a
emission shall be attenuated below the transnpiberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hés the frequency removed from the center ofdiner channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimiss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769—-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenxmaatput power (P) by at least 43 + 10log (P) dBsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredten 1
GHz.

For operations in the 758-775 MHz and 788-805 MHads, all emissions including harmonics in the bHsE0-
1610 MHz shall be limited to —70 dBW (-40 dBm)/MHzjuivalent isotropically radiated power (EIRP) for
wideband signals, and —-80 dBW (-50 dBm) EIRP fackte emissions of less than 700 Hz bandwidth ther
purpose of equipment authorization, a transmittetl e tested with an antenna that is represestafi the type
that will be used with the equipment in normal @pien.

METHOD

The measurement was performed with the EUT insidareechoic chamber. The RF output connector oEth&
is terminated with an attenuator and a 50 ohm load.

For emissions in the band 1559-1610 MHz the EUT teated with an antenna that is representativhetype
that will be used with the equipment in normal @ben and having the highest antenna gain.

The spectrum was scanned from 30 MHz to at leastL@lih harmonic of the highest frequency generaitun
the equipment.

The EUT was placed on a non-conductive stand at me8er distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasumements above 1 GHz.

Detected emissions were maximized at each frequenawptating the EUT and adjusting the measurinigrama
height and polarization. The maximum meter readiag recorded.

Each detected emission is substituted by the Sutisti method in accordance with the ANSI/TIA-6032D10.
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RESULTS

AT

a DEKRA

769-775 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwiadlth.

A preliminary scan determined the P25 C4FM 8.1 kidradwidth as the worst case. The following tabtes @ots
show the results for P25 C4FM 8.1 kHz bandwidth.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
Substitution method data

e,

WiReELESS

company

D DEKRA

Frequency | Instrument| RBW Detector | Polarizationn (1) Generatpr (2) Cable (3) Substitution E.Il.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2+@®3
isotropic radiator)
(dB)

4.61425 -38.44 1000 Peak Horizontal -39.61 2.90 631. -30.88
All other peaks are more than 20 dB below the limit
Frequency range 1559 MHz-1610 GHz
No spurious signals were found in all the range.
2. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz

No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz

Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generatpr (2) Cable (3) Substitution E.I.LR.P. (dBm)

(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @L-2+ @3
isotropic radiator)
(dB)

4.64995 -40.52 1000 Peak Vertical -40.34 2.9( 11.61 -31.63
All other peaks are more than 20 dB below the limit

Frequency range 1559 MHz-1610 GHz

No spurious signals were found in all the range.
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AT

o

WiReELESS

a DEKRA company

799-805 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwiadlth.

A preliminary scan determined the P25 C4FM 8.1 kidrdwidth as the worst case. The following tabtes @ots
show the results for P25 C4FM 8.1 kHz bandwidth.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz

Substitution method data

D DEKRA

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @ -2)+@3)
isotropic radiator)
(dB)
1.5982216 -53.79 1000 RMS Vertica -61.93 1.50 8.45 -54.98
1.5980227 -65.52 1 RMS Vertical -73.66 1.50 8.45 6.76
2. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.
Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
Frequency range 1559 MHz-1610 GHz
Substitution method data
Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to Q-2+ @3
isotropic radiator)
(dB)

1.6099686 -40.36 1000 RMS Vertical -52.78 1.81 8.47 -46.12
1.6017780 -57.64 1 RMS Vertical -69.96 1.81 8.47 3.36
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809-824 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHanlolwidth as the worst case. The following tables @lots
show the results for TI D-LMR 20 kHz bandwidth.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: MIDDLE.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

854-869 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the TI D-LMR 20 kHanlolwidth as the worst case. The following tablas @lots
show the results for TI D-LMR 20 kHz bandwidth.

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: MIDDLE.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Report No: (NIE)
49985RRF.001 Page 115 of 130 2016-09-20



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
No spurious signals were found in all the range.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Verdict: PASS

AT4@

WiReELESS
a DEKRA company

D DEKRA

Measurement uncertainty (dB

<+3.88 for f < 1GHz

<+4.87 for f> 1 GHz up to 18 GHz
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AT4@

WiReELESS
a DEKRA company

FREQUENCY RANGE 30 MHz-1000 MHz.

769-775 MHz band.
CHANNEL: LOWEST.

RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offsget 2.1 dB
F-10
D1 -13 Bm
F-20
VIEW)|
F-30
F-40
F-50
60
F-70
--80
--90
--100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

CHANNEL: HIGHEST.

Ref -5 dBm

RBW 100 kHz
VBW 300 kHz
Att 0 dB SWT 1 s

2.

1

dB

13

Offget
F-10
D1
20
F-30

F-40

F-80

F-90

F-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah

D DEKRA
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799-805 MHz band.
CHANNEL: LOWEST.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-30

F-40

F-80

F-90

--100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

CHANNEL: HIGHEST.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 {iBm

F-30

F-40

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah
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809-824 MHz band.
CHANNEL: LOWEST.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 Bm
F20
F-30

F-40

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

CHANNEL: MIDDLE.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Att 0 dB SWT 1 =

Offget 2.1 dB
F-10

D1 -13 {iBm

--20

F-30

F-40

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

D DEKRA

Report No: (NIE)
49985RRF.001 Page 119 of 130

2016-09-20



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: HIGHEST.

Ref -5

dBm

AT4P B DEKRA

WiReELESS

a DEKRA company

RBW 100 kHz
VBW 300 kHz
Att 0 dB SWT 1 s

Offget 2.

1 dB

F-10

D1 -13

F20
F-30

F-40

F-80

F-90

F-100

Start

30 MHz

97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitieah

854-869 MHz band.
CHANNEL: LOWEST.

RBW 100 KkHz
VBW 300 kHz

Ref -5 dBm Attt 0 dB SWT 1 =
Offget 2.1 dB
F-10
D1 —-13 Bm
20
F-30
F—-40

F-80

F-90

F-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah
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CHANNEL: MIDDLE.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Attt 0 de SWT 1 s

Offget 2.1 dB

F-10
D1 -13 Bm
--20
F-30
F-40

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah

CHANNEL: HIGHEST.

RBW 100 kHz
VBW 300 kHz
Ref -5 dBm Att 0 dB SWT 1 s

Offget 2.1 dB

F-10

D1 -13 {iBm

F20
F-30

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The carrier has been attenuated using a fitiaah
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FREQUENCY RANGE 1 GHz to 10 GHz.
769-775 MHz band.
CHANNEL: LOWEST.

D DEKRA

CHANNEL: HIGHEST.

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
ALt 0dB = SWT 15 @ VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
-10 dB
H1 -13.000 dem
-20 dB
-20 d
-40 d
-50 dBm
-60 dBrm 1
-80 dB
-a0 dem
1.0GHz 30000 pts 900.0 MHz/ 10.0 GHz

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1s & VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
-10 dem
H1 -13,000 dBrm
-20 db
-30 db
-40 d
-50 d
-60
-80 dem
-a0 dem
1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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799-805 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att OdB = SWT 1= & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dem

H1 -13.000 dBerr

-20 dB

-30 dem

-40 dB

-0 dem

-80 dB

-90 dem

1.0 GHz 30000 pts 900.0 MHz / 10.0 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att OdE = SWT 1= & VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm;

-40 dBm

-50 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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809-824 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum
Ref Level 0.00 dBm
Att 0 dB SWT 1s

TDF

1 Frequency Sweep

WiReELESS
a DEKRA company

RBWY 1 MHz
VBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -13.000 damr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-30 dBm

-90 dBm

1.0 GHz

CHANNEL: MIDDLE.

MultiView Spectrum
Ref Level 0.00 dBm
ALt OdB = SWT 15
TOF

1 Frequency Sweep

30000 pts 900.0 MHz/ 10.0 GHz

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dém

-40 dBm

-B0 dBm

-90 dBm

1.0 GHz

30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1 s & ¥VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBriv

-20 dBm

-30 dBm

-40 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

854-869 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB @ SWT 13 @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dém

-20 dBm

-30 dBm

-40 dBmn

-50 dBm

-60 dBm

-80 dBm

-390 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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